TX76CANV

Parts Catalog



Ji0

1. 91 & PART NO. EG

FIG 00 §4-&ab§BYn 151105
05124184 05131428
ERE4 64 Rt A29
05124494

PR3208124759

FIG 08 633236%u
PR3242461 24520
05124978

BRG21PE8242844
05124425

P& Es240800
05124120
FIG 51685124261
05131298
FIG 17 5131146
FIG 20 6324269,

PR3240641 2auus
05134224

Qg'l 24878
05131133
FIG 27 5124813
FIG 37 5131033
FIG 48-913402Rs92 uv1512VU5
PR32423 1, DS Rild$6
P33 N68 L45us
Pa1a1888 1 2400
PRIRA48%,511 /125 un1zaUT
Pa3A438 25124098051 51505
PR1BAPEY PRARAMEL | L4 sy
06134364 05134482
B B3 RUFRRPET 1 51495
PRIK88 0ait3 ¥ Ub 1 24551

05134480 06134486
05124251 05131195

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
52
54
56
58
60
63
65
67
69



FIG 99 061244RPus151272 71

05124841 05131499 73
05124959

2. NAEB IS PART NO. T2

FIG 201 Ol O1 22l 76
FIG 202 ctCI 0l Ol & 78
FIG 203 2 87| & HHJITIHOI & 80
FIG 204 &1 & &3 82
FIG205 XS EE & AZHI 84
FIG 206 2 2 224 86

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 21Xl 89
FIG 302 21Xl HE 91
FIG303 EdI0/2 HE & &2 94
FIG304 L EE & 96
FIG 3052/ & 98
FIG 306 1t AEI0E & 100
FIG 307 I} & AEI0E &E 102
FIG 308 Ut ® AEIHE &ell 104
FIG 310 2 Xl HAEE 106
4. EcAAQ[E PARTNO. T4

FIG 401 2|01 EAHADIE HOIA 109
FIG 402 Al E M 21 XI D1 111
FIG403 2| Cl=&l& I} 113
FIG 404 P.T.O Xl @1 X| J| 115
FIG 405 P.T.O Xl 21 x| Al £ & 117
FIG 406 | 0 ¢ = 6t & 119
FIG 407 PT.O ECI0IE AR E 122
FIG 408 = M = X CI Xl 124
FIG 409 I & & It=H J| O 126
FIG 410 Al 21 X J]Of 128
FIG 411 2l tHH A D[ O 130

FIG 412 Gil @ A 21 A] 2l tH 132



FIG 413 Al E M 21 K| 2l H
FIG 414 EADIE O/ & AHOIA
FIG 415 Al E M 21X Al E£H

FIG 416 4& Xl @ Xl &l tH
FIG417 EAADIE ZE2E HOIA

—_—

OH
FIG501 EE2E HE AILE
FIG502 =2 E S2I0|B A2 E
FIG503 EE2EE HE 51LA
FIG504 ZT2E [|Zal& J|(f
FIG505 Z2E J| A0l A (1)
FIG 506 Z2E J| AH Ol A (2)
FIG 507 Z2E J| A0l A (3)

6. = /38 & 2 PART NO.T6

FIG 601 & &l (4 A0l A
FIG602 2|2 E &

FIG 603 & &l
FIG604 2 EZE &
FIG 605 Z A| & &
FIG 606 2| & = &
FIG 607 = & 1}0|
FIG 608 2| & =&
FIG 609 20| AE
FIG 610 PT.O & 5
FIG 611 ol X| & 3-P &2
FIG6120tR & & EE 2L

|

%|tlmgLJ|[I

uy

7. Al E EHI /9 Bl PART NO. T7

FIG 701 =

FIG 702 i%g T
FIG 703 AtOIE M EE &
FIG 704 clltH A & A8
FIG705 2 EE & 2| O Ot

ik

cll &

c

40||

HO

134
136
138
140
142

145
147
149
151
153
155
157

160
162
164
166
168
170
172
174
176
178
180
183

186
189
191
194
196



FIG706 AlE & DHE
FIG 709 &

FIG710 Z2E ctA
FIG 711 AFO| & detA
FIG712 2| et
FIG713 N E 3lH & HH
FIG 714 0| ¢

FIG 715-1 Ol Ef & Ol 4 2
FIG 715-2 Ol Ef & Ol 4 2
FIG 716 &l HH

FIG 717 Xl =

FIG 718 Il B!l LH &

8. 8% PARTNO.T8

FIG 801 BHEI 2| & U2 E
FIG 802 ofL| A
FIG803MLES &=
FIG 804 HlJ| &
FIG 805 8 & & (1)
FIG 806 &8 & & (2)

A
0
Is

9. ct8/= & PART NO.T9

FIGO0O1 &1 & 55

FIG 902 S0l E

FIG 903-1 2t&!

FIG 903-2 2!

FIG 904 2| 01 € 20| E(50KG)

198
200
202
204
206
208
210
212
214
216
218
220

223
225
227
229
231
233

236
238
240
242
244



1. 2l &l PART NO. EG
FG Bt 99124Ra400131158
Sl

858l

FIG 08 653230650

PR3 3246124320
06124978

Pra2P65242824
05124425

P& Y 84224000

5521%551 24261
G 17 5131146

FIG 20 65222692
PE3224064124008

gg%e%124878
G 27 5124813

FIG 37 5131033

. é %%992 05131203
B0 e

2@g;,,frﬁafma5131493
65 36108 Y6 o1 24337
05134480 06124495

EIa 205 10A%595131272
05124841 05131499
05124959

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
52
54
56
58
60
63
65
67
69
71
73



==
Year/Month

FIG 00 ol &I ASSY
TX76CANV 2023-02
1
2
3
NOTE




k!
FIG 00 Al XI ASSY Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

00

1 10051016000

2l XK, TCD2.9L4-C5ET55E

NOTE




05124051 05131158 e
FIG 01 05124184 05131428 Year/Month
05124467 05131429
TX76CANV 051248 202302
5
4
1 2
6 8
7 9
10 1423
17
11
12 16
2 19
1318
21
15
22
26
. 32
2524
. 29 ,30
34
33
NOTE




05124051 05131158 /2
FIG 01 05124184 05131428 Year/Month
05124467 05131429
TX76CANV 051248 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
01 1 04132481 COMPRESSION SPRING 1
01 2 01118730 SEALING RING 1
01 3 | 06208701 SCREW PLUG 1
01 4 04132248 VALVE PLUNGER 1
01 5 04281390 FILLER CAP 1
01 6 | 04134601 MAIN BEARNG SHELLS 5
01 7 | 02928961 THRUST WASHER 1
01 8 04139373 DIPSTICK 1
01 9 01162239 O-SEAL 2
01 10 (01149141 HEXAGON BOLT 1
01 11 (01149179 PLAIN WASHER 1
01 12 | 04164559 CRANKCASE 1
01 13 | 04178452 PISTON COOL.NOZZLE 8
01 14 | 04254754 BY-PASS COMPONENT 1
01 15 | 04134364 NON-RETURN VALVE 1
01 16 (01143103 COVER 4
01 17 01149313 STUD 7
01 18 [01149301 SCREW PLUG 3
01 19 (01118673 SEALING RING 1
01 20 | 01110422 SCREW PLUG 1
01 21 | 04132027 CAMSHAFT BUSH 1
01 22 | 04160764 BUSH 10
01 23 | 02108134 HEXAGON BOLT 10
01 24 101319910 SAFETY/LOCK.AGENT 1
01 25 101180141 O-SEAL 1
01 26 | 02108232 SCREWED BUSH SCREW 1
01 27 | 04137663 PLUG 1
01 28 101184151 O-SEAL 1
01 29 04138191 COVER 1
01 30 01149048 SPRING BAND CLAMP 1
01 31 101213265 PIPE CLAMP 1
01 32 | 04281471 SPACER SLEEVE 1
01 33 | 01181965 HEXAGON BOLT 1
01 34 | 04163106 BREATHER LINE 1
01 35 01164493 O-SEAL 1
NOTE

-10 -




FIG 02

TX76CANV

5124823

==
Year/Month

2023-02

» N w Y

NOTE

-11 -




==
FIG 02 5124823 Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
02 1 04139260 OIL PAN 1
02 2 01148891 SEALING RING 2
02 3 01149198 SCREW PLUG TORX-HEAD 2
02 4 [01140017 BOLT 17
02 5 01140015 TORX-HEAD BOLT 5
02 6 |01017932 ENGINE OIL 90.5L 1
02 7 | 01340786 PACKING COMPOUND 1
NOTE

-12 -




05124427

==

05124494 Year/Month
FIG 05 05124591
TX76CANV 05124983 2023-02
8 4 75 6
13
9 14
10
11
12
NOTE

-13 -




05124427 /2
FIG 05 05124494 Year/Month
05124591
TX76CANV 05124983 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
05 1 04134140 OUTPUT FLANGE 1
05 2 | 04132790 HEXAGON BOLT 1
05 3 | 04127189 FRICTION DISC 1
05 4 |[04135723 CRANKSHAFT 1
05 5 04132044 SENSOR WHEEL 1
05 6 01148199 HEXAGON BOLT 3
05 7 | 01144447 STRAIGHT PIN 1
05 8 06218864 THREADED INSERT 8
05 9 | 04136070 DYNAMIC BALANCER 1
05 10 (01181435 HEXAGON BOLT 4
05 11 [ 04131998 SHIELD 1
05 12 (01148521 HEXAGON BOLT 3
05 13 [ 01174580 CLAMPING BUSH 6
05 14 | 01183651 HEXAGON BOLT 8
NOTE

-14 -




FIG 06

TX76CANV

5124759

==
Year/Month

2023-02

= N

NOTE

-15 -




==
FIG 06 5124759 Year/ilonth
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
06 1 04134257 CONNECTING ROD 1

06 2 04134213 SMALL END BEARING 1

06 3 04286942 BIG END BOLT 2

06 4 [04135173 BEARING SHELL 1

NOTE

-16 -




==

FIG 07 5131351 Year/Month
TX76CANV 2023-02
2
1
NOTE

-17 -




==
FIG 07 5131351 Year/ilonth
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
07 1 04163769 PISTON 1

07 2 | 04132351 PISTON PIN 1

07 3 04130858 SNAP RING 2

07 4 04132333 SET OF PIST. RINGS 1

NOTE

-18 -




FIG 08

TX76CANV

05124050
05124246
05124978

==
Year/Month

2023-02

10

11
15

18

14
17
16
13
12

O Np O

NOTE

-19 -




05124050 =2
FIG 08 05124246 Year/Month
TXTECANY 05124978 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
08 1 04160764 BUSH 2

08 2 | 04270815 CYLINDER HEAD BOLT 10

08 3 04132343 CYLIND.HEAD GASKET 1

08 4 [04133184 S JHH 1

08 5 04281390 FILLER CAP 1

08 6 | 04123085 GASKET 1

08 7 04133138 GASKET 1

08 8 | 04137988 CYLINDER HEAD 1

08 9 | 04280921 SPRING CAP 8

08 10 (02108102 VALVE COLLET 16

08 11 | 04132600 COMPRESSION SPRING 8

08 12 (04131598 EXHAUST VALVE 4

08 13 | 04133922 INLET VALVE 4

08 14 (01124428 COVER 5

08 15 0661771 VALVE STEM SEAL 8

08 16 | 04287670 VALVE SEAT INSERT 4

08 17 | 04133874 VALVE SEAT INSERT 4

08 18 (01319910 SAFETY/LOCK.AGENT 1

NOTE

-20 -




05124320 =/
FIG 0 05124421 Year/Month
TX76CANV 051 24536 i
4
5
7
2
8 13 6
12
14
15
10
12 44
NOTE

-21 -




05124320 =2
FIG 09 05124421 Year/Month
TXTECANY 05124536 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
09 1 04133431 GEARCASE 1

09 2 | 04102866 ROT.SHAFT LIP SEAL 1

09 3 | 01115484 STRAIGHT PIN 2

09 4 (01181440 HEXAGON BOLT 17

09 5 04131595 COVER 1

09 6 |01112550 HEXAGON BOLT 1

09 7 | 04134105 PLUG 1

09 8 | 01319909 PACKING COMPOUND 1

09 | 9 [04134017 JbA (2 AN 1

09 10 [04135179 FRONT COVER 1

09 11 | 04133614 GASKET 1

09 12 (01181437 HEXAGON BOLT 13

09 13 [ 04127619 SLIDE VALVE 1

09 14 (01118748 SEALING RING 1

09 15 [ 04136133 ROT.SHAFT LIP SEAL 1

NOTE

-22 -




FIG 10

TX76CANV

5124284

==
Year/Month

2023-02

NOTE

-23 -




==
FIG 10 5124284 Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
10 1 04133014 CAMSHAFT 1
NOTE

- 24 -




05124424

==

FIG 11 05124425 Year/Month
TXTECANY 05131014 2023-02
1 2
6 5
8
7
10
9
NOTE

-25-




L;' (=]
05124424 =/
FIG 11 05124425 Year/Month
05131014 2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
11 1 04133930 ROCKER ARM OUTLET 1

11 2 101148408 TORX-HEAD BOLT 1

11 3 | 04131571 ROCKER ARM BRACKET 1

11 4 04132593 ROCKER ARM SHAFT 1

11 5 104133931 ROCKER ARM INLET 1

11 6 01148408 TORX-HEAD BOLT 1

11 7 104131571 ROCKER ARM BRACKET 1

11 8 | 04132593 ROCKER ARM SHAFT 1

11 9 | 04139032 VALVE TAPPET 2

11 10 |04140140 PUSH-ROD 2

NOTE

-206 -




==
Year/Month

FIG 14 5124027
TX76CANV 2023-02
4
NOTE

-27 -




==
FIG 14 5124027 Year/Month
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
14 1 04133746 LUBRICAT. OIL PUMP 1

14 2 01181433 HEXAGON BOLT 4

14 3 | 01340670 O-SEAL 1

14 4 (04134290 GASKET 1

NOTE

-28 -




05124000

==
Year/Month

FIG 15 05124120
TXTECANY 05124653 2023-02
3 2
NOTE

-29 -




L =)
05124000 =/
FIG 15 05124120 Year/Month
05124653 2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

15 1 04124263 OIL COOLER 1

15 2 | 04131591 GASKET 1

15 3 01181433 HEXAGON BOLT 6

15 4 (02108232 SCREWED BUSH 1

15 5 01174416 FILTER , ENGINE OIL 1

NOTE

-30 -




==

051 24261 Year/Month
FIG 16 05131298
TX76CANV 202302
5
11
9
NOTE

-31-




==
FIG 16 05124261 Year/Month
05131298
TX76CANV 202302

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
16 1 04133187 OIL SUCTION PIPE 1

16 2 | 01148521 HEXAGON BOLT 3

16 3 | 01340197 PACKING COMPOUND 1

16 4 | 04164584 LUBRICAT. OIL LINE 1

16 5 01119240 HOLLOW SCREW 1

16 6 |01118673 SEALING RING 2

16 7 101149379 HOLLOW SCREW 1

16 8 |01118664 SEALING RING 2

16 9 | 01175538 PIPE CLAMP 1

16 10 (01181432 HEXAGON BOLT 1

16 11 | 04205185 BUSH 1

NOTE

-32 -




==

FIG 17 5131146 Year/Month
TX76CANV 2023-02
15
16 12
1 14
8 13
5 9
11
10
7
3
4 6
NOTE

-33-




==
Year/Month
FIG 17 5131146
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
17 1 04163114 HIGH-PRESSURE PUMP 1

17 2 | 04132004 TOOTHED GEAR 1

17 3 | 01149175 PLAIN WASHER 1

17 4 [01149395 HEXAGON NUT 1

17 5 04123911 DISTANCE PIECE 1

17 6 06214832 O-SEAL 1

17 7 01148721 HEXAGON NUT 3

17 8 | 04125416 O-RING 1

17 9 | 04122471 OVERFLOW VALVE 1

17 10 (04122472 O-RING 1

17 11 (04122473 O-RING 1

17 12 (04122474 VOL.CONTROLL.VALVE 1

17 13 | 04122475 O-RING 1

17 14 | 04122476 GASKET 1

17 15 | 04122551 TORX-HEAD BOLT 2

17 16 01008420 MOUNTING DEVICE 1

NOTE

-34 -




==

FIG 19 5124569 Year/Month
TX76CANV 202502
3
6
5
1
4
2
NOTE

-35-




==
FIG 19 5124569 Year/ilonth
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
19 1 04132995 INJECTOR 1

19 2 02113778 SEALING WASHER 1

19 3 | 04123075 CLAMP 1

19 4 [04123016 O-SEAL 1

19 5 04130374 CLAMPING PAD/SHOE 1

19 6 |04123112 TORX-HEAD BOLT 1

NOTE

- 36 -




05122992 /2
FIG 20 05124064 Year/Month
TXTECANY 05124224 2023-02

3

1

2

4 5 7
18
16 17
-.94 15
) :
10
NOTE

-37 -




05122992 =2
FIG 20 05124064 Year/Month
TXTECANY 05124224 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
20 1 [04128101 EEEEEENE ) 1
20 2 04122923 CLIP 2
20 3 | 04212617 PUSH-ON RECEPTACLE 2
20 4 04123591 ZC/EH 1
20 5 | 04130241 PRE FILTER , FUEL 1
20 6 |04504704 SENSOR CABLE 1
20 7 | 04506921 SEALING RING 1
20 8 01183652 HEXAGON BOLT 2
20 9 | 04131517 FILTER , FUEL/MAIN 1
20 10 |[04131532 FILTER, FUEL 1
20 11 04213842 oz 23 dA 1
20 12 | 04210381 O-SEAL 1
20 13 | 04506003 QUICK CONNECTOR 1
20 14 (01148838 SEALING RING 2
20 15 | 02937883 HOLLOW SCREW 1
20 16 | 04125595 A2 S A ASSY 1500mm 1
20 17 | 01183054 QUICK-CLUTCH/COUP. 2
20 18 [01182678 SA 28 2
NOTE

- 38 -




05124008 /8
FIG 21 05131144 Year/Month
TXTECANY 05131145 2023-02
5 2 1
4
3
11 6
8
12
10 9
14
13 15
NOTE

-39 -




05124008 =2
FIG 21 05131144 Year/Month
TXTECANY 05131145 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
21 1 04124946 RAIL 1
21 2 01183783 TORX-HEAD BOLT 2
21 3 | 04297148 REPAIR KIT 1
21 4 04512091 O-RING 1
21 5 01016496 MULTI-PURP. GREASE 1
21 6 |04130594 FUEL LEAKAGE PIPE 1
21 7 | 04163632 MANIFOLD 1
21 8 01181442 HEXAGON BOLT 1
21 9 01149019 SPRING BAND CLAMP 1
21 10 (01176230 PIPE CLAMP 1
21 11 | 04906883 CABLE RETAINER 3
21 12 (01016105 MOUNTING DEVICE 1
21 13 | 04132040 FUEL LINE 1
21 14 | 04132041 FUEL LINE 1
21 15 | 04163122 HIGH PRESSURE PIPE 1
NOTE

- 40 -




==

05124878 Year/Month
FIG 22 05131133
TX76CANV 202302
1

10

13

2

11
NOTE

-41 -




==
FIG 22 05124878 Year/Month
05131133
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
22 1 04139088 CHARGE AIR PIPE 1
22 2 01181402 O-SEAL 1
22 3 | 04125801 GASKET 1
22 4 (01183779 HEXAGON BOLT 2
22 5 01148634 HEXAGON BOLT 9
22 6 | 04139009 MIXING TUBE 1
22 7 | 04143004 THROTTLE VALVE 1
22 8 | 04139695 GASKET 2
22 9 01181433 HEXAGON BOLT 4
22 10 [01149060 HEXAGON BOLT 4
22 11 | 04137656 HOSE CONNECTOR 1
22 12 | 04138131 RETAINING PLATE 1
22 13 01181436 HEXAGON BOLT 1
NOTE

-42 -




FIG 27

TX76CANV

5124813

==
Year/Month

2023-02

NOTE

-43 -




==
FIG 27 5124813 Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
27 1 02959628 CONTROL UNIT 1
NOTE

-44 -




FIG 37

TX76CANV

5131033

==
Year/Month

2023-02

NOTE

- 45 -




==
FIG 37 5131033 Year/ilonth
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
37 1 04138560 COOLANT PUMP 1

37 2 01181441 HEXAGON BOLT 4

37 3 | 04132946 SEALING RING 1

37 4 [01149276 SCREW PLUG 2

37 5 01118737 SEALING RING 2

37 6 |04135384 GASKET 1

37 7 01016105 MOUNTING DEVICE 1

NOTE

- 46 -




==

FIG 38 5124525 Year/Month
TX76CANV o
4
3
2
1
5
NOTE

-47 -




==
FIG 38 5124525 Year/ilonth
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
38 1 04168001 THERMOSTAT 1

38 2 01183901 O-SEAL 1

38 3 | 04114257 COVER 1

38 4 (01181432 HEXAGON BOLT 2

38 5 |0675500 GASKET 1

NOTE

-48 -




05124892 05131203 ENE
05124931 05131486 Year/Month
FIG 41-1 05131068
TX76CANV 05131132 2023-02
79
2
3
) 4
5
6 8
22 o9
20 25
21
19
14 11 A 24
16 <
32
13 3
29
10 12
28 15
30 ,r 33
o &
42
4047 41 far
38 a4
48
39 5,43 46 49
NOTE

- 49 -




05124892 05131203 /2
FIG 41-1 05124931 05131486 Year/Month
05131068
TX76CANV 05131132 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
41-1 1 04138208 EXHAUST MANIFOLD 1
41-1 2 | 04513993 SCREW-IN NIPPLE 1
41-1 3 04131818 GASKET 1
41-1 4 (04910741 SPACER SLEEVE 7
41-1 5 | 04134217 HEXAGON BOLT 8
41-1 6 |04138464 EXHAUST PIPE 1
41-1 7 | 04138551 GASKET 1
41-1 8 (01149123 TORX-HEAD BOLT 4
41-1 9 | 04136484 GASKET 1
41-1 | 10 04136915 COVER 1
41-1 | 11 04136917 BRACKET 1
41-1 | 12 04136916 BRACKET 1
41-1 | 13 01169587 O-SEAL 1
41-1 | 14 01016105 MOUNTING DEVICE 1
41-1 | 15 04138549 VENTURI TUBE 1
41-1 | 16 01136331 SET SCREW 2
41-1 | 17 01127536 STRAIGHT PIN 1
41-1 | 18 04915627 ISOLATION PLATE 1
41-1 | 19 04914470 ADAPTER 1
41-1 | 20 04211682 PRESSURE SENSOR 1
41-1 | 21 04210181 SEALING RING 2
41-1 | 22 01181432 HEXAGON BOLT 2
41-1 | 23 04212425 TEMPER.TRANSMITTER 1
41-1 | 24 04219704 O-SEAL 1
41-1 | 25 01181442 HEXAGON BOLT 1
41-1 | 26 |01153878 O-SEAL 1
41-1 | 27 04138841 EXHAUST PIPE 1
41-1 | 28 |01164136 O-SEAL 1
41-1 | 29 |01181416 HEXAGON BOLT 1
41-1 | 30 |04138551 GASKET 1
41-1 | 31 01148521 HEXAGON BOLT 2
41-1 | 32 01319911 SAFETY/LOCK.AGENT 1
41-1 | 33 |01016105 MOUNTING DEVICE 2
41-1 | 34 |04163398 EGR-MODULE 1
41-1 | 35 04139413 VALVE HOUSING 1
41-1 | 36 |04128696 GASKET 1
41-1 | 37 04516377 SHUTTLE VALVE 1
41-1 | 38 |04138591 HOUSING/CASE 1
41-1 | 39 |01143076 TORX-HEAD BOLT 4
41-1 | 40 01148954 TORX-HEAD BOLT 4
41-1 | 41 04130640 PLUG 2
41-1 | 42 01181458 HEXAGON BOLT 2
41-1 | 43 01181433 HEXAGON BOLT 2
41-1 | 44 | 04136956 UNION 1
41-1 | 45 01182545 O-SEAL 1
NOTE

-50 -




05124892 05131203

k!
05124931 05131486 Year/Month
FIG 41-1 05131068
TX76CANV 05131132 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepar|EFFECTVE| REMARKS

DATE

41-1 | 46 |01181965

HEXAGON BOLT

41-1 | 47 01016105

MOUNTING DEVICE

41-1 | 48 04163975

BRACKET

41-1 | 49 01148622

HEXAGON BOLT

[ N N N

NOTE

-51 -




05131496 /2
FIG 41-2 05131497 Year/Month
TXTECANY 05131498 2023-02
50
57
51
54
56
50 53
55
58
59
60
NOTE

-52 -




05131496 =2
FIG 41-2 05131497 Year/Month
TXTECANY 05131498 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

41-2 | 50 |04216425 = & 4l M (B65), DOC F 1

41-2 | 51 | 04216426 =& M A FR-DOC 1

41-2 | 52 04603426 CAP 1

41-2 | 53 |04603425 PLUG 1

41-2 | 54 04215374 BRACKET 2

41-2 | 55 04214372 CLAMPING BAND 2

41-2 | 56 |04607629 BRACKET 1

41-2 | 57 01148640 HEXAGON BOLT 2

41-2 | 58 01149014 HEXAGON BOLT 1

41-2 | 59 |04607681 BRACKET 1

41-2 | 60 01148993 HEXAGON BOLT 2

41-2 | 61 01149058 HEXAGON BOLT 2

NOTE

-3 -




FIG 43

TX76CANV

05124395
05131302
05131434

==
Year/Month

2023-02

O~ w

23
21
2V
15
22
14
17
11
12
13

18

19

NOTE

-54 -




05124395 =2
FIG 43 05131302 Year/Month
TXTECANY 05131434 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
43 1 04132602 GASKET 1
43 2 01148992 HEXAGON BOLT 4
43 3 | 04138011 TURBOCHARGER 1
43 4 (04272481 GASKET 1
43 5 01148133 HEXAGON BOLT OIL RETURN 2
43 6 | 04163069 FLOW 1
43 7 01183206 O-SEAL 1
43 8 | 04163065 LUBRICAT. OIL LINE 1
43 9 01149325 HOLLOW SCREW 2
43 10 (01148862 SEALING RING 4
43 11 | 04164578 OIL RETURN FLOW 1
43 12 (01183207 O-SEAL 1
43 13 (01181419 HEXAGON BOLT 1
43 14 | 04163061 RETAINING PLATE 1
43 15 | 04163058 RETAINING PLATE 1
43 16 | 01148603 PIPE CLAMP 2
43 17 01175860 PIPE CLAMP 1
43 18 (01181436 HEXAGON BOLT 3
43 19 (01181416 HEXAGON BOLT 1
43 20 | 01183644 HEXAGON BOLT 2
43 21 01181439 HEXAGON BOLT 1
43 22 | 01140027 TORX-HEAD BOLT 2
43 23 | 01008420 MOUNTING DEVICE 1
NOTE

-b55.




05124256

S/
05124485 Year/Month
FIG 44 05131416
TX76CANV 05131487 2023-02
36
8 9
5
10 4
7
21
26
11
12 7
20
13 22
14 17 18
15
16
23 o 25
NOTE

-56 -




05124256 =2
FIG 44 05124485 Year/Month
05131416
TX76CANV 05131487 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
44 1 04125685 A EBHH 3.2kwW 12V 1
44 2 01148552 FA=E 2
44 3 | 04134055 RETAINING PLATE 1
44 4 (01181433 HEXAGON BOLT 2
44 5 01148622 HEXAGON BOLT 2
44 6 |01183646 HEXAGON BOLT 1
44 7 01181432 HEXAGON BOLT 1
44 8 01148552 FA=E 3
44 9 | 04135029 BRACKET 1
44 10 |04126429 ADAPTER SLEEVE 2
44 11 [ 01184209 GENERATOR 1
44 12 | 04467498 CONTROLLER 1
44 13 | 04137264 FAN 1
44 14 (01184099 SHOULDER NUT 1
44 15 (01148417 HEXAGON NUT 1
44 16 (01149110 WAVE SPRING WASHER 1
44 17 | 04137048 BRACKET 1
44 18 [04129153 BELT TENSIONER IDLER 1
44 19 | 04129589 ROLLER 1
44 20 | 01184105 V-RIBBED BELT 1
44 21 | 04124008 V-RIB.BELT PULLEY CHEESE 1
44 22 | 01143007 HEAD SCREW 1
44 23 101181458 HEXAGON BOLT 4
44 24 | 04134915 V-GROOVED PULLEY V- 1
44 25 | 04164751 RIB.BELT PULLEY HEXAGON 1
44 26 | 01181437 BOLT 4
NOTE

-57 -




05117723 05124011

==
Year/Month

FIG 48-1 05118568 05124098
TXTECANY 05119589 05124127 2023-02
2
8
7 6
10
NOTE

-58 -




L (=)
05117723 05124011 273
FIG 48-1 05118568 05124098 Year/Month
05119589 05124127 2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
48-1 1 04218154 PLUG-IN CONNECTOR 1
48-1 2 01182228 LEVEL SWITCH 1
48-1 3 01148836 g Al 1
48-1 4 04218100 W2t M 1
48-1 5 04216930 CAP 1
48-1 6 04218420 CABLE HARNESS 1
48-1 7 04218744 PLUG-IN CONNECTOR 1
48-1 8 04218778 CLIP 1
48-1 9 04215408 PLUG-IN CONNECTOR 1
48-1 10 (04216723 PLUG-IN CONNECTOR 1
NOTE

-59 -




05124293 05131365 =/
FIG 48-2 05124744 05131491 Year/Monh
TXTECANY 05131364 05131492 2023-02
13 14
12
1 15
17 47 32
47 44 21 48 53
34 " 54
42
33 46
35 '43 57 -
28 Z7.
i % 51
36 " 56
41 =
16 =
49
3820 45 23 24 5255
31 40 39 27
63
61 64
60
59
62 o
NOTE

-60 -




05124293 05131365 =g
FIG 48-2 05124744 05131491 Year/Month
TXTECANY 05131364 05131492 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
48-2 11 104210230 ELECTRIC LINE 1
48-2 12 104212397 BRACKET 1
48-2 13 101183644 HEXAGON BOLT 1
48-2 14 104216831 PLUG-IN CONNECTOR 1
48-2 15 104214227 FASTENING RING 1
48-2 16 | 04466751 CABLE HARNESS 1
48-2 17 104216798 PLUG-IN CONNECTOR 1
48-2 18 104211743 PLUG-IN CONNECTOR 2
48-2 19 104212744 PLUG-IN CONNECTOR 5
48-2 20 |04212745 PLUG-IN CONNECTOR 4
48-2 21 | 04212746 PLUG-IN CONNECTOR 1
48-2 22 | 04212747 PLUG-IN CONNECTOR 1
48-2 23 104215408 PLUG-IN CONNECTOR 3
48-2 24 | 04216997 PLUG-IN CONNECTOR 1
48-2 25 104216072 PLUG-IN CONNECTOR 1
48-2 26 01180017 CLAMPING BAND 1
48-2 27 104218653 CLAMPING BAND 1
48-2 28 104213944 ADAPTER 1
48-2 29 104210453 CAP 1
48-2 30 (04217899 WIRE FASTENER 2
48-2 31 (04214201 ADAPTER 2
48-2 32 (04216974 BRACKET 2
48-2 33 (04213943 FIXING BRACKET 1
48-2 34 (01183501 CHEESE HEAD SCREW 4
48-2 35 (04131765 RETAINING PLATE 1
48-2 36 (01176435 CLAMPING BAND 1
48-2 37 (04215732 ADAPTER 1
48-2 38 (04194849 CAP 1
48-2 39 (04194851 ADAPTER 1
48-2 40 |04214077 CLAMPING BAND 9
48-2 41 104214334 CLAMPING BAND 6
48-2 42 (04466082 CAP 1
48-2 43 104216271 SUPPORT 3
48-2 44 104213653 CAP 1
48-2 45 104199599 CAP 2
48-2 46 04217143 SUPPORT 1
48-2 47 104217807 WIRE FASTENER 1
48-2 48 (04466930 BRACKET 1
48-2 49 101181442 HEXAGON BOLT 3
48-2 50 |04466089 RETAINING PLATE 1
48-2 51 (04213761 HEXAGON NUT 2
48-2 52 (04216031 RELAY 1
48-2 53 (04466171 RETAINING PLATE 1
48-2 54 (04217538 BRACKET 1
48-2 55 (01143017 HEXAGON BOLT 1
NOTE

-61 -




05124293 05131365 =g
FIG 48-2 05124744 05131491 Year/Month
TXTECANY 05131364 05131492 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

48-2 56 (01148690 HEXAGON BOLT 2

48-2 57 (01181436 HEXAGON BOLT 6

48-2 58 (04211051 BRACKET 1

48-2 59 (04467461 INTERCONNECT.CABLE 1

48-2 60 (04467463 PLUG-IN CONNECTOR 1

48-2 61 | 04212744 PLUG-IN CONNECTOR 1

48-2 62 |04212935 PLUG-IN CONNECTOR 1

48-2 63 | 04212266 ADAPTER 2

48-2 64 |04216516 FIXING BRACKET 1

48-2 65 04211188 CLAMPING BAND 2

NOTE

-62 -




05118439 05124329 Eg
FIG 51 05124104 05124352 Year/Month
05124105 05124880
TX76CANV 051243 202302
3
1
2
8679
12
10
11
17
16 18
13 21 20
22 o4 23
19 25
14
15
NOTE

-B3 -




05118439 05124329 /2
FIG 51 05124104 05124352 Year/Month
05124105 05124880
TX76CANV 051243 2025-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
51 1 04216354 sl dA 1

51 2 | 04219704 O-SEAL 1

51 3 | 04213839 TEMPER.TRANSMITTER 1

51 4 04213842 o= 238 dA 1

51 5 04210381 O-SEAL 1

51 6 |04210197 SPEED SENSOR 1

51 7 01180254 CHEESE HEAD SCREW 1

51 8 04211700 SEALING RING 1

51 9 01008420 MOUNTING DEVICE 1

51 10 |04216645 PRESSURE SENSOR 1

51 | 11 01181086 O-SEAL 1

51 12 (01181442 HEXAGON BOLT 1

51 13 01181439 HEXAGON BOLT 1

51 14 (04213840 SPEED SENSOR 1

51 15 | 01340597 O-SEAL 1

51 16 01008420 MOUNTING DEVICE 1

51 17 04213408 PRESSURE SENSOR 1

51 18 | 04466294 O-RING 1

51 19 | 04138757 BRACKET 1

51 20 | 01181442 HEXAGON BOLT 2

51 21 | 04138759 BRACKET 1

51 22 101181442 HEXAGON BOLT 2

51 23 | 04138725 PIPE/LINE/LEAD 1

51 24 101148862 SEALING RING 2

51 25 01149325 HOLLOW SCREW 1

NOTE

-64 -




FIG 63

TX76CANV

5124010

==
Year/Month

2023-02

NOTE

-65 -




==
FIG 63 5124010 Year/ilonth
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
63 1 01180400 GLOW PLUG 4
NOTE

- 606 -




05131206 05131493 ==
FIG 71 05131489 05131494 Year/Month
TXTECANY 05131490 05131495 2023-02
7 456321
11 10
13
17
14 16
12 15
18
22
24
19
21
25
22
20
NOTE

-B7 -




05131206 05131493 =g
FIG 71 05131489 05131494 Year/Month
TXTECANY 05131490 05131495 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
71 1 02938293 INLET 1

71 2 04605735 CLIP 1

71 3 04605736 GASKET 1

71 4 04605735 CLIP 1

71 5 04605736 GASKET 1

71 6 02938254 PARTICULATE FILTER 1

71 7 02938260 OUTLET 1

71 8 04607890 MANIFOLD 1

71 9 04607196 CLIP 1

71 10 | 04600004 JEA 3 DOC 1

71 11 104607280 CLIP 1

71 12 104602022 PIPE/LINE/LEAD 1

71 13 | 04607298 PIPE/LINE/LEAD 1

71 14 | 04213504 == P! 1

71 15 104605719 BRACKET 1

71 16 | 01148552 FA4=E 4

71 17 101148992 HEXAGON BOLT 8

71 18 04607678 BRACKET 1

71 19 04605337 STRAP 1

71 20 (04607225 CLEVIS PIN 2

71 21 101107723 CIRCLIP 4

71 22 |[04605765 SHEET/PLATE 1

71 23 (04607273 RETAINING PLATE 1

71 24 101149041 HEXAGON BOLT 4

71 25 101181442 HEXAGON BOLT 1

NOTE

-68 -




05124176 05124337

==
Year/Month

FIG 83 05124180 05124339
TXTECANY 05124251 05131195 2023-02
2 1 3
4
5
6 7
9 8 13 12
11
10
NOTE

- 69 -




05124176 05124337 =g
FIG 83 05124180 05124339 Year/Month
TXTECANY 05124251 05131195 2023-02

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
83 1 04130081 COVER 1

83 2 01180788 O-SEAL 1

83 3 01148721 HEXAGON NUT 4

83 4 01166104 o 1

83 5 01148721 HEXAGON NUT 1

83 6 01102309 SCREW PLUG 1

83 7 01118673 SEALING RING 1

83 8 04133583 = XI, PTO 1

83 9 04125011 JpA3 1

83 10 104132721 A Zet2l, PTO 1

83 11 101166104 o 1

83 12 104139117 BRACKET 1

83 13 | 04133559 JI0f, PTO 1

NOTE

-70 -




==

FIG 90 0512 4355 Year/Month
TX76CANV 2023-02
2
: 3

5 9 12

5 8 11 10

4 7

13 14
NOTE

-71 -




==
Year/Month
FIG 90 0512 4355
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
90 1 01011490 COOL.SYST.PROTECT. 1
90 2 12211500 COOL.SYST.PROTECT. 1
90 3 | 01016416 COOL.SYST.PROTECT. 1
90 4 (01016331 ENGINE OIL 5L 1
90 5 01016332 ENGINE OIL 20L 1
90 6 |01016333 ENGINE OIL 209L 1
90 7 01016335 ENGINE OIL 5L 1
90 8 01016336 ENGINE OIL 20L 1
90 9 01016337 ENGINE OIL 209L 1
90 10 (01017849 ENGINE OIL 20L 1
90 11 01017976 ENGINE OIL 20L 1
90 12 (01017977 ENGINE OIL 209L 1
90 13 (02937719 GASKET SET 1
90 14 (02937720 GASKET SET 1
NOTE

-72 -




FIG 91

TX76CANV

05124800 05131272
05124841 05131499
05124959

==
Year/Month

2023-02

NOTE

-73 -




L (=)
05124800 05131272 273
FIG 91 05124841 05131499 Year/Month
05124959 2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
91 1 04049240 TERMINAL DIAGRAM 1
91 2 04049229 TERMINAL DIAGRAM 1
91 3 04049233 TERMINAL DIAGRAM 10
91 4 04467341 TERMINAL DIAGRAM 1
91 5 04467462 TERMINAL DIAGRAM 1
NOTE

-74 -




2. WA E IS PART NO. T2

FIG 201 HIHH 224
FIG 202 c2+Cl 0l OI E
FIG 203 2~ 37| & Hi D IIHO| =
FIG204 HE &3
FIG205 IS ZH & HSHI
FIG 206 2 & =7

-75 -

76
78
80
82
84
86



z
58
Wl
s
5| S
>
i}
)
i
)
S
S 2
o
<
o2
Q £
L -

NOTE

-76 -



S/
FIG 201 ooi2el vear/Month
TX76CANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 110031032000 0l 0 2214 ASSY , PSD080020 1
201 | 1-01 [ 10031032020 Z B ASSY, P600975 1
201 | 1-02 [ 10031032050 ELEMENT , AIR CLEANER 1
201 2 [18021032100 OICIAHOIEl , REX770050 5KPa 1
201 3 [18021130030 W2, Dt A3l D89 1
201 4 10031021100 S A28, TORRO 90-110/12 W3 WF 2
201 5 [18021030030 QI E THO| &= 1
201 6 |10901210010 SA UK A 1
201 7 10031020900 S A28, TORRO 70-90/12 W3 WF 2
201 8 [10901222300 X QI E IOl = COMP 1
201 9 |04216354 Sl dA 1
201 | 10 [V2123606016 F2AZ2E(SP) M6X16 1
201 | 11 [V2183606016 LAEEUZELZS(SP) M6X16 2
201 | 12 (10901210020 SA,H0 QB 1
201 | 13 [18027090400 BHC 2T 40 E4 1
201 | 14 (10901222200 Bz, /o224 1
201 | 15 (10901222100 B2, oo Zeld 1
201 | 16 [V2123606020 F2AZ2E(SP) M6X20 4
201 | 17 [Vv2183608020 LAEEUZELZS(SP) M8X20 2
201 | 18 |[10031040020 ol=dO0IE , 2tCIo 0l E 1
201 | 19 (10901225200 It Ol @ COMP , CAC Ot 1
201 20 10031020700 S A28, TORRO 50-70/12 W3 WF 1
201 | 21 (10901210030 SA  OUTQEZH 1
201 22 10031020800 S A28, TORRO 60-80/12 W3 WF 1
201 | 23 (10901225100 IHOl = COMP , CAC 213!l 1
201 | 24 (18021045300 A2|25 A D45 1
201 25 110031020600 S A28, TORRO 40-60/12 W3 WF 2
201 | 26 (10031045310 SA, A2I21D50.8 2
201 27 10031020700 S A28, TORRO 50-70/12 W3 WF 4
201 28 10031020800 S A28, TORRO 60-80/12 W3 WF 1
NOTE

-77 -




FIG 202

TX76CANV

ckCI Gl Ol E

==
Year/Month

2023-02

NOTE

-78 -




==
FIG 202 ctCIOfl Of E Year/ilonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 10901521100 ctCI OOl compP 1
202 2 10011042360 AEXl, 20X15 2
202 3 | 19021040200 A Z X(535) 4
202 4 [10901521200GB Ul £ comp , ctCIOO0IH 1
202 5 |[10901523200GB AHIOl COMP , ctCIOIOIE 1
202 6 | V2183608020 L2EFUEELS(SP) M8X20 2
202 7 | V2193606025 2= E(SPL) M6X25 3
202 8 | V2323606016 A UAEFLUEE(SP) M6X16 1
202 9 | V4111600060 HetM M6 1
202 10 |V2712606012 LIHI=E M6X12 1
202 11 [ 19021040020 ctolonoled =4 2
202 12 (10901523100GB N EE COMP, ctCIOIOIE 1
202 14 | V2183608020 L2EFUHEEES(SP) M8X20 4
202 15 (10901521300 #FetRE 1
202 16 | V2193606016 2= E(SPL) M6X16 3
202 17 10901520050 AH A, /300 1
202 18 | V2323606016 A UAEFLUESE(SP) 3
202 19 [10901523300GB Zd0lE ComMP , Al 1
202 | 20 |10901524100 l&d0IH , /2100 1
202 | 21 |18021041003 M3 1
202 | 22 |18027090160 BHE S8 X 16 24! 2
202 | 23 |18021040041 &2 =S A RD TANK 1
202 | 24 |18021040050 B2l 24 500 1
202 | 25 |18027090160 tHE S HEZ 16 24 1
202 | 26 | 10901520040 S 2,430 1
202 | 27 |18027090160 tHE S HEZ 16 24 2
202 | 28 |10901520030 2+ S A D22 1
202 | 29 |18027090500 gHE S H I 50 24 1
202 | 30 |18027090400 BHE S I 40 24 1
202 | 31 |34522010130 2 Ml 2= H(100) 1
202 | 32 |01148836 g ad 1
202 | 33 |04218372 gl ALK 1
202 | 34 |10901520020 S A, ctUO0O0I0IH OFx=2 1
202 | 35 |18027090700 gHE S HZ 70 24 1
202 | 36 |18027090600 gHE S H I 60 A 1
202 | 37 |10901520010 s A, ctCIololE 213t 1
202 | 38 |18027090600 gHE S H I 60 4 2
202 | 39 |10901521400 S A, /260 1
202 | 40 |18027090250 HE S I 25 24 1
202 | 41 |18027090160 tHE S HEZ 16 24 1
202 | 42 |16991041100GB =dl 0l E(EZ Y H)comMP 1
202 | 43 |15231041000 ZUH ASSY 1
202 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 3
202 | 45 |10901833100GB # COMP , StLIA M8X20 1
NOTE

-79 -




/2
FIG 203 AS)| & 8D IHO| = Year/Month

2023-02

TX76CANV

25 T T
g_,--24 23456

NOTE

-80 -




==
FIG 203 ASJ1 & HHIITHOI = Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 10901323000 BH D11k Ol & ASSY 1
203 2 |10901323101DD I} Ol & COMP , Bl DI 1
203 2 |10901323100DD I} Ol & COMP 1
203 3 |18021061213GB & HH 1
203 4 [18501133300GB HB(EE) 2
203 5 |18021061221GB oFHH 1
203 6 | V2127006012 F2 = E(SP) M6X12 11
203 7 110901324101DD BH J1 IOl = cOMP , H & 1
203 8 18711061201 JEAZM 1
203 9 | 04607110 28 X, DOC 2
203 10 [V2173610025 L2EFUAEEEF(S) 2
203 11 [10901621100GB B3l cOMP, HIOIA 1
203 12 (10901622100GB ABHE COMP, DP 4l A 1
203 13 V2183610025 L2EFUHEEES(SP) 2
203 14 (V2183608020 L2EFUAEEES(SP) 2
203 15 [ 14256210040 OtLIAS & X (9) 2
203 16 | 04213504 2 dA 1
203 17 | V2123606030 F2=E(SP) 1
203 18 (10901622200 SA, AH A 150 1
203 19 (01182878 SA 28 4
203 | 20 |10901622200 SA, AH A 150 1
203 | 21 |18501058010 ERNEES 2
203 | 22 |18501058020 A HIOIA 2
203 | 23 |35605033020 oI EE LA 4
203 | 24 |Vv4011600060 ALE2A 2
203 | 25 |V2053606080 dAlEs2AE2E 2
203 | 26 |V3802600060 SdXE0ISZLHE 4
203 | 27 |10901611401GB Sci2! compP, Gl € 2dl0l 1
203 | 28 |V2183608045 L2EFUAEEES(SP) 2
203 | 29 |10036802800 g dl0l ASSsY, GLOW 1
203 | 30 |V2123606016 F2=E(SP) 2
203 | 31 |10901322100GB Szl comp, 0 H 1
203 | 32 |V2183610025 L2EFUEEES(SP) 2
203 | 33 |04600004 JtA 32N DOC 1
203 | 34 |10901833301GB Sci3! COMP , HH 1
203 | 35 |V2183610025 L2EFUAEEES(SP) 1
203 | 36 |10901833411GB HH , otLIA 1
203 | 37 |V2123606016 S22 = E(SP) 2
203 | 38 |15801064200GB mol=z & =l 0l E coMP 1
203 | 39 |V2183608020 L2EFUAEEES(SP) 4
203 | 40 |V2513410025 AHEEZEE23 2
203 | 41 |Vv4011600100 ALEOLA 2
203 | 42 |V3043600100 L2EFAHEES2S 2
NOTE

-81 -




FIG 204

TX76CANV

[

U
02

|

==
Year/Month

2023-02

T754-K-204

NOTE

-82 -




==
FIG 204 (&:' E EOH 3 Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 18021112000 HE= 3 SuB 1
204 | 1-01 [ 18011112103 EENEE 1
204 | 1-03 | 18021112300 HZSHOIXI 1
204 | 1-05 | 19143102201 H =2 ASSY 1
204 | 1-06 | V4011600050 ALE2LA M5 5
204 | 1-07 | V2053605020 dAlEsAEE M5X20 5
204 | 1-08 | 18021112500 O], A== 1
204 | 7 [17971114101GB [N EZE(H) 1
204 8 | V2173610020 L2EFUAEEEF(S) M10X20 8
204 | 21 |17341114300GB & 3 g &= (M)COMP 1
204 | 23 |V2013608070 LEFUHEEES) M8X70 1
204 | 24 |V2013608070 LEFUHEEES) M8X70 1
204 | 25 |V4111600080 HetAM M8 2
204 | 26 |V3042600080 L2EFAHEES2SE M8 4
204 | 28 |19991114200GB NEEF) 1
204 | 37 |16601850160 e S22 1
204 | 38 |18021112200 S A ASSY, 2l §/2500 1
204 | 41 |17341114400GB & 3 B E(F)COMP 1
204 | 42 18021113200 S A ASSY, & Z/1600 1
204 | 43 |16601850160 e S22 1
204 | 44 |18027090250 HE S I 25 24 1
204 | 45 18021112011 Sz, S E3 1
204 | 46 |V2173608012 L2EFUAEEEF(S) M8X12 2
204 | 50 |18021113450 AEKX, 40X100 1
NOTE

-83 -




FIG 205

TX76CANV

R

Al
2]
m
Qo
e
aql
0!
| El

==
Year/Month

2023-02

WATER IN FLEL

B

NOTE

-84 -




==
FIG 205 CE2ZH&HZED vear/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 [4123591 ZC/EH 1
205 2 |4131517 FILTER , FUEL/MAIN 1
205 3 18021024220 HEHEUESAB 4
205 4 (18021024280 oz 42 mol= 1
205 5 18021024271 HE 44 Iol= 1
205 6 |16582630521 2F M (16X24X1.5) 3
205 7 | 18027090250 HE S I 25 24 4
205 | 8 [4128101 EEFEEEENE S 1
205 9 18021064410 HAZS A FKM 60 1
205 | 10 |18027090250 HE S I 25 24 6
205 | 11 | 18021060101 LIZ,M16(H ) 3
205 | 12 |V2183610035 L2EFUEEES(SP) M10X35 3
205 | 13 18021024290 ooz =8 X D12 2
205 | 14 |Vv2183608016 L2EFUHEEES(SP) M8X16 2
205 | 15 |18021051901GB Z|ASEHHINH 1
205 | 16 |V2183608020 L2EFUHEEES(SP) M8X20 4
205 | 17 |18021051802GB Si3! comMp, A= EH 1
205 | 18 |V1222604012 & XS I &2 LEAKSP) 4
205 | 19 |18021024300 HE Ob=8 mol= 1
205 | 20 |V2183610025 L2EFUHEEES(SP) M10X25 4
205 | 21 |18021071300 dEI HRBNR 1
205 | 22 |17821071100GB dHCcomMP , HAZEH 1
205 | 23 |18021072100GB Hel comp , 0o AE EH 1
205 | 24 | 4125595 A2 S A ASSY 1500mm 1
205 | 26 |V2514412040 AHEEZEE2E M12X40 2
205 | 27 |10056682400 HARNESS ASSY , FUEL 1
205 | 28 |Vv4011600120 ALEOLA M12 2
205 | 29 |V3043600120 L2EFAHEES2S M12 2
205 | 30 |V2173612035 L2EFUAESEES(S M12X35 2
NOTE

-85 -




==
Year/Month

2023-02

e =d

FIG 206
TX76CANV

TXGICANV-K-206

NOTE

-86 -



==
FIG 206 Qo =2 a_l Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

206 2 | 14721062300 L2 2d)UNIT 2

206 3 | 10055404100GB IOl & COMP , OUT =& 1

206 4 [10055403100GB IOl = COMP, IN 2 A 1

206 6 | 10055404200 S A ASSY, /HYD 710 1

206 7 | 19405941200 SO Iol=E 1

206 8 | V2113606045 S22 = E(S) 1

206 9 |10096253100GB Sz, nd 1

206 10 |V2183608020 L2EFUAEEES(SP) 2

206 11 (10094078100 TEES,/PF1/2 PF3/8 1

206 12 (19557753010 =0 E &, PF1/2 1

206 13 [ 10094078200 Ol 7 =dI0lEl 1

NOTE

- 87 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 2 Xl 89
FIG 302 22Xl HE 91
FIG303 Ed0I3 HE & &3 94
FIG304 ZT2E & 96
FIG 305 2| & 98
FIG 306 Il ¥ AEIHE & 100
FIG 307 Il ¥ AEIH& WE 102
FIG 308 I ¥ AEIHE algld 104
FIG 310 22 Xl ZHEE ¢ 106

- 88 -



@/
FIG 301 =22 X Year/Month

TX76CANV 2023-02

14

T78S-K-301

NOTE

- 89 -




==
FIG 301 22X Yearonth
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
301 1 18021213100 Zd Xl A H ASSY 1
301 2 18021213201 2 Xl 0A3 ASSY, 305 1
301 3 | V2173608025 LEFUSELF(S) M8X25 8
301 4 (V5201008020 HE(A) M8X20 4
301 5 14151200040 Zd X E 2l A0 E(CT55BL1) 1
301 6 |18012100040M ] 1
301 7 | V2173610025 L2EFUAEEEF(S) M10X25 3
301 8 17971200040 H & A TS (70) 2
301 9 |[18012100030M sclB g 1
301 10 |[16502070020 <2 2 A(D) 1
301 | 11 | V7231020071 RIS S71 1
301 12 | 18021480011GB HEIOIE 1
301 14 18021009500 = ctOl 2lAssy 1
301 |14-01|18021214310M Zectol 1
301 |14-02| 18021213320 Il 118T 1
301 15 V7051400220 CEEEzd(HHEHE) 1
301 16 | 18021002020 PTO HEE 1
301 | 17 | 18021019340 SciOlE=E 8
301 18 V2173608020 L2EFUAEEEF(S) M8X20 1
NOTE

-90 -




G/
FIG 302 24X HE Year/Month

2023-02

TX76CANV

Forward

NOTE

-91 -




==
FIG 302 SciXl HE vear/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 10066304200GB i< comp , Ol 1
302 2 | 14326160020 FENTR 1
302 3 | 14216020051 ZHEIDE(B) 2
302 4 |V3043600080 L2EFAHEES2S M8 2
302 5 14041200080 Scixclgazmd D=2.3 2
302 6 | 10904042420 ddH, EE 1
302 7 | 16001200080 sdiolaclgAazd 1
302 8 | 19024040040 g§EE 1
302 9 | 15441230050 ANEZE 1
302 10 [V4111600060 HetAM M6 1
302 11 | V5001920020 =g 2X20 1
302 | 12 | 14187071990 el=cllOlEl, thAl 1
302 13 [ 17686040020 2l 8l SET(S &) SV302 9
302 14 14441010161 cSHUOOIH=ASEE 2
302 15 |V2183608016 L2EFUEEES(SP) M8X16 10
302 16 | V2183608020 L2EFUHEEES(SP) M8X20 2
302 17 | 14526040030 2l 8l SET(P6/S) 2
302 18 | 15276040020 Ed 2E(@®) 4
302 19 (19996300010 X AEHESA 1
302 | 20 |17686040020 2l 8l SET(S &) SV302 4
302 | 21 |17823293300GB dl i cComP |, I+ 1
302 | 22 |V4111600160 HetAM M16 1
302 | 23 |V7081400150 EglEHEE 15 1
302 | 24 |14321200040 H & A TS (31) D=1.2 1
302 | 25 |16756214701 oM A 2| XIASSY 1
302 | 26 |V1222604025 & XS 2l &2 LEAKSP) M4X25 2
302 | 27 |18011334103GB HE comp , 24X 1
302 | 28 |V2013608030 LEFUHEEES) M8X30 2
302 | 29 |V3043600080 L2EFAHEES2S M8 2
302 | 30 |10061330000GB ZE suB, 2l 1
302 | 30 |10061330000 ZE suB, 2l 1
302 |30-01|18011333600 25 COMP, L 1
302 (30-02 | V3042600080 L2EFAHEES2S 1
302 |30-03| 17701220020 B & 5 =2(M8,72) 1
302 |30-04| 15601320073 =24 E(SM,LH,M8) 1
302 |30-05| 10061333200 25 COMP,R 1
302 | 31 |14322420010 gl D=8 2
302 | 32 |V4111600080 oot M8 2
302 | 33 |V5001925020 gl 2.5X20 2
302 | 34 [14546301230 ERNEIEERTES 1
302 | 35 |34523030020 EHO(AZEdH) 1
302 | 36 |Vv4011600080 ALEOLA 2
302 | 37 |16791300020 SE(ZA/EClDL) 2
302 | 38 |18011302000 HISET 1
302 | 39 |14521302150 £ Al(BICOMP) 2
NOTE




==
FIG 302 SciXl HE vear/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

302 | 40 |14521160090 fx.2d03zE 3

302 | 41 | 10056302310 Z 2t (22X12X3) 1

302 | 42 |V7081400090 EglEHEE 1

302 | 43 |16606510210 D22 (30) 2

302 | 44 |10917552000 Hl & ASSY , &4l 1

302 | 45 |V2183608025 L2EFUAEEE S (SP) 2

302 | 48 |10056302320 Z 2t (18X12X5) 1

302 | 64 |18021303010 AHE 1

NOTE

-903 -




==
FIG 303 Sd0|2 HY & &3 Year/Month
TX76CANV 2023-02
P ,@-, H ‘\\_I‘
Forward

NOTE

-94 -




==
= 3 1| EF 2| 3 Year/Month
FIG 303 Sdola He&d3d
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 1 19993292101GB 2 comp Bdiola 1
303 2 |10903292200GB HE comp, Edl0l3 LH 1
303 3 | V5801408036 AT 1
303 4 (V5901010150 =R 1
303 5 |10903292300GB HE comp, Edl0I3RH 1
303 6 |36707030080 £ Al(20X23X20) 6
303 7 | V4111600200 HetAM 1
303 8 | V7041400200 CYEzE(EE) 1
303 9 13153280050 e 3
303 10 |[10051333500GB ZLE suB, 2dlI012 2
303 10 (10051333500 ZLE suB, 2dI012 2
303 |10-01| 14521333600 SEXEL 2
303 |10-02| 17701220020 B & 5 =2(M8,72) 2
303 |10-03| 10051333700 25 COMP,R 2
303 |10-04 V3042600080 L2EFAHEES2SE 2
303 |10-05| 15601320073 =24 E(SM,LH,M8) 2
303 11 (14322420010 gl 2
303 12 |V4111600080 HetAM 2
303 13 V5001925020 gl 2
303 14 14322420010 gl D=8 2
303 15 V4111600080 HetAM M8 2
303 16 | V5001925020 gl 2
303 17 (10013102100 Ed0l=2 & comp 2
303 18 |V2183608020 L2EFUHEEES(SP) M8X20 4
303 19 [V7041400250 CEEETH(FE) 25 4
303 | 20 |10013102304GB B4 012 & COMP(%) 1
303 | 21 |10013102204GB Ed0l=2 & COMP(&t) 1
303 | 22 |V7641500000 JdelALIE(C-PT) B-PT1/9 2
303 | 23 17136702100 A2IXlASSY, Edlol3 1
303 | 24 |V4111600050 HetM 2
303 | 25 |V1112605030 A XS 2LEAL 2
NOTE

-95.-




==
FIG 304 T=E Z Year/Month

2023-02
TX76CANV

X760-K-304

- 96 -

NOTE




==
FIG 304 T2eE & Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 17334372000 EtOl 4 SET, 11.2-24 2
304 2 17334379100 2l ASSY, W10x24/LH 1
304 | 2A | 17334379200 2l ASSY, W10x24/RH 1
304 3 | 14473312141 EtOl 04(11.2-24,8PR,R2) 2
304 4 (14473310010 FE(11.2-24) 2
304 5 16994370020 EHOIOIEE & 2
304 6 |17334372200SR EASSY , W10X24/PAINT 2
304 6 |17334372200MS EASSY , W10X24/PAINTING 2
304 7 | 17684372210 2 X BH(W10x24) 2
304 8 | 17684372220 Cl A= (W10-24) 2
304 9 | V2014616030 LEFUHEEES) M16X30 8
304 10 |V3043600160 L2EFAHEES2S M16 4
304 11 | Vv4011600160 ALE2LA M16 4
304 12 V4011600160 ALE2A M16 8
304 13 | V3043600160 L2EFAHEES2SE M16 4
304 14 15603200010 2 = E(AEFE ,M16X30) 4
NOTE

-97 -




/g
FIG 305 2l 0f = =
- 2023-02

TX76-K-305

- 98 -

NOTE




==
FIG 305 2o & Year/Month
2023-02
TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 17683209100 Et Ol 01(16.9-30/LH)ASSY 1

305 2 | 17683209200 Et Ol 04(16.9-30/RH)ASSY 1

305 17546102300 EtOI *1(16.9-30,8PR,R2) 2

305 | 3A | 17683202200 EtOI *1(13.6-36,8PR,R1) 2

305 4 (17546102400 5 2(16.9-30) 2

305 5 16994370020 EHOIOIEE & 2

305 6 17683182100 £l (W15L-30)COMP 2

305 | 6A |17683202100 £l (W11-36)COMP 2

305 7 | V4011600220 ALE LA M22 16

305 8 V3343600220 L2EFAHEII=2S M22 16

305 9 |17689220010MS T720ST 2| 01 & I 0l E(50KG) 2

305 | 10 |17689220030 =ZEA 6

305 | 11 |V4111600160 HetAM 6

305 | 12 |Vv4011600160 ALE2A 12

305 | 13 |V3043600160 L2EFAHEES2S 6

305 | 14 |V2004616050 FEA=SEES) 6

NOTE

-99 -




/g
FIG 306 I Al = Year/Month
TX76CANV 2023-02

X750C-K-306

- 100 -

NOTE




==
FIG 306 o AEIE & YearMonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306 1 17827078650 HH, &f/THAI 1
306 2 | 17827078711 HH, ZHHA 1
306 3 | 17827078720 HH, S4l 1
306 4 (17827078811 HH, L/THAI 1
306 5 17827078820 HH, I 1
306 6 |17827078201 HH COMP, &/IH E 1
306 7 | 17827078611 HH, ol/IHE 1
306 8 | 17827078630 HH, &/ZE 1
306 9 | 17827078640 HH, =/24 1
306 10 (17827078620 HH, S/CHAI 1
306 11 (17827078910 WU MHE 1
306 12 (17827078400 B3l comp, THE HH 1
306 13 17827078300 HH, =€ 1
306 14 17824012000 AEIHE & ASSY 1
306 |14-01| 17824012100 AEHE 2 1
306 |14-02| 17824012203 2 CoOMP , AEIHE & 1
306 15 [Vv4011600160 ALE2LA 1
306 16 | V3322600160 FELUHEI=3S 1
306 17 | V2183608020 L2EFUHEEES(SP) M8X20 4
306 18 V1222806020 & KHS I &2 LEAKSP) M6X12 10
306 | 20 |V2123806020 F2=E(SP) M6X20 6
306 | 21 |V1922604012 EY T LEAH M4X12 8
306 | 22 |V1222805012 & XS I &2 LEAKSP) M5X12 4
306 | 23 |17686040030 2l 8l SET, OO 22l 2
306 | 24 |V2183606020 L2EFUHEEE S (SP) M6X20 4
NOTE

-101 -




k=]
FIG 307 I AEle ¢ e Year/Month

2023-02

TX76CANV

‘g\ \.\"\

[ass

TXTGCANV-K-307

NOTE

-102 -




==
FIG 307 O AEI0E 2 E Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 | 1 [17824043301GB [ =2h3! COMP , 2EI01E 1
307 | 2 [v2183610025 LY SASEELS(SP) 4
307 3 | 14324060070 AHOERAI 1
307 4 V7041400200 CEEZTH(FE) 2
307 5 | V6001306004 SHAHE 1
307 6 | V7051400420 CEEEZE(#EE) 1
307 7 | 17824043700 NEZE  AEHE 1
307 8 | 18634072001 WE ASSY , AEIHE 1
307 9 | 10064046100 S A ASSY, /HYD 730 1
307 10 |[10064045100 S A ASSY, /HYD 780 1
307 11 [ 10094044100 S A ASSY, /HYD 1180 1
307 12 (18014072900 =& S A (1600) ASSY 1
307 13 [ 19994080070 =LI2, PF3/8-39 2
307 14 16994080072 5 LI 2(SHORT) 2
307 15 (10052120910 24(0.2) 1
307 19 |[16754042100GB 21 (16X21/LH)COMP 2
307 | 20 |V2183608020 L2EFUHEEE S (SP) M8X20 2
307 | 22 | 10064075100 S A ASSY, /HYD 1480 1
307 | 23 |10064076100 S A ASSY, /HYD 1480 1
307 | 24 |18025413100GB WS44I COMP 1
307 | 25 |18995154080 2 S (It 4 ,PF1/2XPF3/8) 2
307 | 27 18174072020 =& S A (1650) ASSY 1
NOTE

-103 -




e
FIG 308 I AEHE AlelH Year/Month
TX76CANV 2023-02
2
0
2-02
2-01
1
6
2
8 7
2-01
2-02
8 7
NOTE

- 104 -




==
FIG 308 EPNIERNE]E Yeartorth
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

308 0 | 18024360001 & R A gl dSUB ASSY 1

308 1 18024362000 2 2l (&) COMP 1

308 2 | 17814363002 2 L E SET 2

308 | 2-01 | 17814363201 £ A2 ASSsY 2

308 | 2-02 | 10014362004 = X2 E ASSY 2

308 6 |Vv5201012020 HE(A) 12X20 1

308 7 | Vv4011600120 ALE2LA M12 4

308 8 | V2024612085 LEFUEE(OS) M12X85 4

NOTE

- 105 -




==
Year/Month

u
{8
bal
A
Im
L1
18

FIG 310

TX76CANV 2023-02

TXT6CAN -K-310

NOTE

- 106 -




==
FIG 310 Scix AESY Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
310 1 19991323000 2 Xl HAEE ASSY 1
310 | 1-01 | 19991323100GB gt CI COMP 1
310 | 1-02 | 17971323201 dl eicompP 1
310 | 1-03 | 17971323300 = X 0l E SUBASSY 1
310 | 1-0301 | 17971323330 & B 2 (M6, 100) 1
310 | 1-0302 | 17971323320 =X E (M6, R) 1
310 |1-0303 | 17971323310 S0P E (M6, L) 1
310 | 1-0304 | V3012600060 SAHEES23 1
310 | 1-0305 | 15605130013 L1 E(LH,M06) 1
310 | 1-04 | 17971323010 HEATE 1
310 | 1-05 | V6001306002 SHOE 2
310 | 1-06 | V2013608020 LEFUHEEES) 1
310 | 1-07 | V3043600080 L2EFAHEES2S 1
310 | 1-08 | V3042600100 L2EFAHEES2SE 1
310 | 1-09 | V4011600100 ALE2A 1
310 | 1-10 | V4111600100 HetAM 1
310 | 1-11 | V3012600060 FEAHEES23 1
310 | 1-12 | V4011600060 ALE2LA 1
310 2 | V3012600060 FEAHEES23 1
310 3 | Vv4011600060 ALE2LA 1
310 4 (V2173608070 L2EFUAEEEF(S) 1
310 5 | V2173608020 L2EFUAEEEF(S) 2
NOTE

- 107 -




4, Ecd A QS PARTNO. T4

FIG 401 2|01 ESHADI A AHOIA
FIG 402 M E XM 2l Xl J]10§

FIG 403 2|0 ClZ&l& D]

FIG 404 P.T.O M2l K| D1

FIG 405 P.T.O M QI X| AlZH

FIG 406 2| ¢ = ot &

FIG 407 PT.O E2I0|E AIZE
FIG 408 = X = M| QI X|

FIG 409 91 = & It 2H I

FIG 410 Xl 2/ X J1

FIG 411 2l HH A D10

FIG 412 0l @ Xl oI X| &It

FIG 413 M E XM oI Xl &l
FIG414 EAHA DI A& O] E HOIA
FIG 415 N E M QI X AIZ &

FIG 416 4Z M@ Xl dlH

FIG 417 EcHADIE T E2E HO|A

- 108 -

109
111
113
115
117
119
122
124
126
128
130
132
134
136
138
140
142



==
FIG 401 2l ESHADIA HOIA Year/Month

2023-02

TX76CANV

T743-K-401

NOTE

- 109 -




==
FIG 401 2l EcHADIAE HOIA Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

401 1 18032400012M 2l EcHADIE HOIA 1

401 2 | V2513416035 AHEEZEE2E M16X35 4

401 3 | 16701015001 Ot =2 Z1ASSY 1

401 4 (19022600081 e EAHOIKX] 1

401 5 |Vv5201010022 HE(A) M10X22 2

401 6 | V2513414040 AHEZE2E M14X40 2

NOTE

-110 -




FIG 402

TX76CANV

ME M elXl J10]

==
Year/Month

2023-02

NOTE

-111 -




==
FIG 402 A E X elXl 1o Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 |[Vv6001106305 SHOE 6305 2
402 2 18012430260 I (A 1H/12) 1
402 3 18012430250 JI O (& 2l 2/40-20) 1
402 4 (V6041106306 S IO & (HL1) 6306HL1 1
402 5 |V6321132208 HOIHZ=2HOE(ES) 32208CR 1
402 6 |17973030020 L1 E(M40XP1.5) B=55 1
402 7 18012270010 I, A1H/29T 1
402 8 15242360050 S2H0IEHEE 1
402 9 18012430320 Il (£ 1H/46) 1
402 10 |V6544323717 LI =t 01 & (2 Ol XI) 2
402 11 (18012160040 2F M (32X46X03.2) 1
402 12 | V6544323717 LI =t 01 & (2Ol XI) 2
402 13 [18012430330 I (A 1H/24) 1
402 14 V7041400380 CEEZFH(FE) 1
402 15 (18012430090 ol E(31X62X19) 1
402 16 | 15242360050 SH0IEHEE 1
402 17 |V7041400320 CEEZFH(FE) 32 1
402 | 18 |V6341130308 Bil 01 2! (Eil Ol TH 2 = 21/30308DJ) 30308DJ 1
402 19 [19963010040M Ol €Il Ll &) 1
402 | 20 |V2173610030 L2EFUAEEEF(S) M10X30 4
402 | 21 |V6041106304 S IO & (HL1) 6304HL1 1
402 | 22 |V7041400250 CEEZH(FE) 25 1
402 | 23 18012280021 Il (£ 1H/28) 1
402 | 24 |18012280010 A E E(4WD) 1
402 | 25 |V6001106305 SHOE 6305 1
402 | 26 |V7051400620 CEEEZE(HEHE) 62 1
402 | 27 |V7441256210 <2 2 A(D) D256210 1
NOTE

-112 -




FIG 403

TX76CANV

clOf Cl =2 &l

1
N

101

==
Year/Month

2023-02

*NOT SERVICED SEPARATELY

T743-K-403

NOTE

-113 -




==
FIG 403 2l CIZ @& 1o Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 18022422000 Hl 2 (11-48)SET 1
403 | 1-01 | 18023022110 cetolE oLd 11 1
403 | 1-02 [ 17973022120 J1 01 (Hil 2/48) 1
403 2 [17973030011M HOIA(CIZ) 1
403 3 | 17973030100 ActAEZE} 2
403 | 4 [17973030121 I Of (HI 2//16RH) 1
403 5 | 17973030091 J| O (Bl &/16LH) 1
403 6 17973030070 Z el L ) 2
403 7 | 17973030060 ClZ O/l e1(10) 2
403 8 17973030110 CIZOILIAAIZE 1
403 9 | V5801408040 AT 1
403 10 |[Vv4011600100 ALE2LA 12
403 11 | V2024610025 LEFLEEOD) M10X25 12
403 12 |V6001106214 SHOE 6214 1
403 13 (17973033400 =2l 2 comMmP 1
403 14 (V6001106212 SHOE 6212 1
403 15 [10012430010M =0l DIE 1
403 16 V2173610030 L2EFASEEF(S) 6
403 17 | 17973030220 24 (95X109.8X1.0) 1
403 18 | 14523010050 24(0.1) 3
403 19 (17973030201 24 (95X109.8X1.5) 1
403 | 20 |V7051401100 CEEEZE(#EHE) 1
403 | 21 |10052442000 HE comp,CIEE 1
403 | 22 |V5801406028 A 6X28 2
403 | 23 |V4111600200 HetAM M20 1
403 | 24 |V7421203007 2 2 2a(G) G203006 2
403 | 25 |[17973030431M ZA0E) 1
403 | 26 |17973030420 AE 1
403 | 27 17973030150 24(0.1) 2
403 | 28 |[17973030160 24(0.2) 4
403 | 29 |V5801405036 AT 5X36 1
403 | 30 |V5801408036 AT 8X36 1
403 | 31 |18012440010 MNEECZEE) D=20 1
403 | 32 |V5801406032 AT 6X32 1
403 | 33 |[14521220120 Hgcomp, & 1
403 | 34 |V3342600100 L2EFAHEII=2S M10 2
403 | 35 |14523160020 AT HE) 1
403 | 36 |10055118910 etA 1
NOTE

- 114 -




FIG 404

TX76CANV

PT.O M Xl Jl 4

==
Year/Month

2023-02

NOTE

-115 -




==
FIG 404 PTO M2 Xl JlH Year/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 |[Vv6001106305 SHOE 6305 2
404 2 18022610020 IO (& 2l Z/14-19) 1
404 3 18032610010 PTOJI2H AIZE 1
404 4 [Vv6001106307 SHOE 6307 2
404 5 | V7051400800 CEEEZE(#HEE) 80 2
404 6 | 17972400050 2 (80) 1
404 7 19022630040 F Al 1
404 8 | 18022630020 I (& el &/57) 1
404 9 19022630030 ol E(37X80X22) 1
404 10 |[19022630111 Z2t0IEHEE80 2
404 11 (18032630070 £ Al(40X45X66) 1
404 12 18022630030 Il (& 2l &/53) 1
404 13 | 18032630011 PTO AFZE(3) 1
404 14 V6041106307 S IO & (HL1) 6307HL1 1
404 15 (17972730271 2] (65X80X0.2) T=0.2 2
404 16 | 14522200041 =2l B(PTOS) 42.7X4.5T 1
404 | 17 |16322732010 M) TCEY417211 1
404 18 V7231020075 OE(s) S75 1
404 19 [17972730230M HH 1
404 | 20 |V2173608025 L2EFUAEEEF(S) M8X25 2
404 | 21 |18042630081 IO (&2l Z/49) 1
404 | 22 |18032610030 Il (& el &/23) 1
NOTE

- 116 -




/2
FIG 405 PTO XM QO Xl Al ZH Year/Month

2023-02

TX76CANV

X760C -K-405

NOTE

- 117 -




==
FIG 405 P.T.O Xl el XI Al 2 E Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 19022650011 PTOS L E AH|O| 1
405 2 [19022650021M PTOBISZES 2
405 3 | V6802000010 2= 2
405 4 (13022250030 ANEHAZE 2
405 5 | V5001930025 =g 2
405 6 | V7201024010 O (P) 1
405 7 | 18032650031 PTO 3& AHIOl S22 1
405 8 10012652101 d2H COMP 1
405 9 | V7201024012 O (P) 2
405 | 10 |16702230371 =dI0IE 1
405 | 11 | V2173608016 L2EFUAEEEF(S) M8X16 1
405 | 12 |19022652203 2t ComMP 1
405 | 13 |Vv5801406028 AT 6X28 1
405 | 14 |V2013614020 LEFUHEE(ES) M14X20 1
405 | 15 |Vv4011600140 ALE2A M14 1
405 | 16 |10012650010 ATEANE 1
405 | 17 13022250030 ANEHAZE 1
405 | 18 |V6802000010 2= 1
405 | 19 18032662100 2t COMP(PTO 3&) 1
405 | 20 |16702440070 ol E(13X17X61) 2
405 | 21 |V2013612085 L2EFUAEEES) M12X85 2
405 | 22 |Vv4011600120 ALE2LA M12 2
405 | 23 |V4111600120 HetAM 2
405 | 24 |18032652100 dl 81 COMP(PTO 3&) 1
405 | 25 |18032660010 g 3(PTO 3H) 1
405 | 26 |18032660020 g 3(PTO 3& dll ) 1
405 | 27 |Vv4111600080 HetAM 3
405 | 28 |V5001920020 =g 3
405 | 29 |18032660030 £1(10X23) 1
405 | 30 |Vv4111600100 HetM 1
405 | 31 |Vv5001920020 =g 1
405 | 32 |10052852100GB dl i comMP M/PTO 1
405 | 33 |V3342600100 28F2AHEI= 1
405 | 34 |Vv4111600100 HetAM M10 1
405 | 35 |[19682190100 Z1E(PTO) 1
405 | 35 |[16992190102 Z1E(PTO) 1
405 | 36 |15602231610 = E (5 E/M8X16) 1
405 | 37 |V3042600080 L2EFAHEES2S M8 1
NOTE

-118 -




==
Year/Month

12
>
ol
10
0

FIG 406 2l

TX76CANV 2023-02

NOTE

-119 -




==
FIG 406 2l H& 6t Yearonth
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 17973040050 AHESZE 16
406 2 10012450022 clHE AMHEE 2
406 3 | 17973041000 Ol tLI Z SEAL ASSY 2
406 4 |V6321132012 BIOIH 2 = 21 Hil 01 2!(2 S)-32012J 32012DJ 4
406 5 [10012450013M el = oA 2
406 6 | V2014614125 L2EFUAEEES) M14X125 16
406 7 | Vv4011600140 ALEOA M14 24
406 8 | V2514414130 AHE S E(28) M14X130 4
406 9 | V3043600140 L2EFAHEES2S 4
406 10 (10012470040 Zot 12
406 11 | V6544304220 LI = 8l o & (3l 01 XI)-K304220 12
406 | 12 [10012470061 1 (30X83) 6
406 13 [10012470051 Il (£ 1H4,25) 6
406 14 V7041401250 CEEZFH(FE) 2
406 15 [10012470031M el oo 2
406 16 | 19022470070 AE2AA 2
406 17 (19022470081 AEH 2
406 18 (10012470070 LEFUEEOS) 2
406 19 V7201024022 OE(P) 2
406 | 20 |V3043600120 L2EFAHEES2S M12 2
406 | 21 |Vv4011600120 ALEOLA 2
406 | 22 |14723270061 2 M (13x30x4) 2
406 | 23 |18053270010 sSdolag 1
406 | 24 |10012470021 g Jl10ies 2
406 | 25 |V2013614045 L2EFUAEEES) 4
406 | 26 |10012480031M 4012 AHolA 2
406 | 27 |V7201024018 OE(P) 4
406 | 28 |10012480040M d(Edola) 2
406 | 29 |[10012482100 A3 Zd0lE comp 4
406 | 30 10012480020 Zcl T=3.2 2
406 | 31 |V2513408080 AHEEZEE2E M8X80 6
406 | 32 |Vv4011600080 ALE2LA M8 6
406 | 33 |[V3042600080 L2EFAHEES2S M8 6
406 | 34 |V7041400650 CEEZH(FE) 65 2
406 | 35 |[10012470010 I (A 1H,13) 2
406 | 36 |V6802000019 = 19/32 12
406 | 37 |V5201012025 HE(A) 12X25 4
406 | 38 |[18053270010 sSdoag 1
406 | 39 |[10012480011M Sdiol=2 e 2
406 | 40 |[10013272100 Sl 013 H B COMP(LH) 1
406 | 41 |[10013272200 =¢all 013 H B COMP(RH) 1
406 | 42 |14043120060 RLLAE(A) 2
406 | 43 |V4111600080 HetAM M8 4
406 | 44 |Vv5001920020 =g 2X20 4
406 | 45 |18013102001 Ed0l=2 2 E COMP 2
NOTE

-120 -




==
FIG 406 2| ¢S BIR A Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 | 46 |14322420010 2l 2
NOTE

-121 -




FIG 407

TX76CANV

PTO ECI0IE AFZE

==
Year/Month

2023-02

1 745-KR-407

NOTE

-122 -




==
FIG 407 PTO Ec2i0lE A EE vear/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 [V7041400350 CEEZH(FE) 35 1
407 2 | Vv6001106007 SHOE 6007 1
407 3 17972100010 HEE 1
407 4 (V7051400220 CEEEZE(#EHE) 22 1
407 5 | V7051400620 CEEEZE(#HEE) 62 1
407 6 |17972210301 ANEE(PTO,2) 1
407 7 | V7041400250 CEEZH(FE) 25 1
407 8 |V6544101410 LI =t 01 & (2 Ol XI) KT101410 1
407 9 17972212000 2 d XI(PTO)ASSY 1
407 | 9-01 | V7051400950 CEEEZE(HHEE) 1
407 | 9-02 16702212030 =dl 0l E ASSY 1
407 | 9-03 | 15642212040 AE 4
407 | 9-04 | 17972210071 ol E(ouT) 1
407 | 9-05 | V6001106005 G 1
407 | 9-06 | 15642212050 Z2d X 0A3 7
407 | 9-07 | 16342212050 2d X SdiolE 6
407 | 9-08 | 15642212060 cl & Z2d0lE 1
407 | 9-09 | 15642212070 sdola a3 1
407 | 9-10 | 15642212080 g (A) 1
407 | 9-11 | 15642212020 ITE = 1
407 | 9-12 | 15642212090 g (0) 1
407 | 9-13 | 15642212010 A Ol A 1
407 | 9-14 | 14462162180 &g (B) 2
407 10 (18012600010 ANEZEPTO 2HX) 1
407 11 | V6001106205 SHOE 6205 2
407 12 V7051400520 Cagsgd(es) 52 1
407 13 [ 15602200040 H = E(36X62) 1
NOTE

-123 -




==

FIG 408 ESDSESE RN Year/Month
TX76CANV 2023-02
T754-K-408
NOTE

124 -




==
FIG 408 ZM= MK Yearonth
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 |[Vv6001106208 SHOE 1
408 2 18012820030 AHION(E=EMSE) 1
408 3 | Vv5801406025 A 1
408 4 [18012820020M EIAENSH) 1
408 5 |Vv4011600080 ALE2LA 1
408 6 |18012260041 PIHE & 1
408 | 7 [18012820010 I O (A TH/41) 1
408 8 16702190060 Z1&(4wD) 1
408 10 |V3342600100 L2EFAHEII=2S 1
408 11 (10052820060 25 =HS 1
408 12 (19992820900 E(= X £)compP 1
408 13 V2173608020 L2EFUAEEEF(S) M8X20 2
408 14 | 36504400140 £ Al(12X14X20) 2
408 15 (19992820700 2 (= M &)comp 1
408 16 V4111600120 HetAM M12 1
408 17 V7081400100 EglEHEE 10 1
408 18 |Vv4111600080 HetAM 2
408 19 [Vv5001920020 =g 2
408 | 20 |18022820050 SRl ESPS 1
408 | 21 |18012825001 =3 COMP SET(E M) 1
408 |21-01 18022652200 2t ComMP 1
408 |21-02| 18012822000 < =1 COMP 1
408 | 23 |V5801406028 AT 6X28 1
408 | 24 |V7201024012 OE(P) P12 1
408 | 25 |V4111600080 HetAM 1
408 | 26 |V5001920020 =g 1
408 | 27 |16702230371 SdI0lE 1
408 | 28 |V2173608016 L2EFUAEEEF(S) M8X16 1
408 | 29 |V5001925025 =g 25X25 1
NOTE

-125 -




==

& 9} —S— E‘I jl O‘| Year/Month

g

FIG 409 ol

2023-02

TX76CANV

T754-K-409

NOTE

-126 -




==
FIG 409 oIZ & Jt2H JI10f Yearonth
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 [Vv6041106207 S IO & (HL1) 6207HL1 2
409 2 18022100050 Il (& 2l &/25) 1
409 | 3 [18012100020 I Of(A H/22) 1
409 | 4 [17991304510 QU A (D) 1
409 5 17972130330 Z 2H(30X35X04) 1
409 6 | V6544283516 LI =t 01 & (2 Ol XI) 1
409 7 18012100012 PTO E2t0IE AIZE 1
409 | 8 [Vv6544101410 LISHIO N0 XI) 1
409 9 18022222150 S HI 0 & (6306HLINR) 6306HLT1NR 1
409 | 10 [18022222111 J1 04 (2 2] 2/25) 1
409 11 | V7041400350 CEEZTH(FE) 35 3
409 | 12 [18022222121 J1 04 (2 2] 2/20) 1
409 | 13 [18022222131 J1 01 (2 2l 2/34) 1
409 | 14 [18022222141 J1 04 (2 21 2/30) 1
409 15 V6041106306 S IO & (HL1) 6306HL1 1
409 16 | 14522070120 S Al 1
NOTE

-127 -




FIG 410 Ml el X J] Of

TX76CANV

==
Year/Month

2023-02

T754-K-410

NOTE

-128 -




==
FIG 410 H eIl J10f Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 2 |V6544253530 LI = 8l O & (A Ol XI)-K253530H 2
410 3 | 18022240011 Il (&2l Z/15) K253530H 1
410 4 [Vv6001106308 SHOE 6308 1
410 5 18022240090 S HI 0 & (6308HLINR) 6308HL1NR 1
410 6 | 18022240060 Z 2H40X64X3) 1
410 7 19022220061 £ Al(40X50X31) 3
410 8 | 18022240080 £ Al(40X50X34) 1
410 9 [V6544455330 LI S Hll 01 2 (3 Ol XI)-KTW455330 4
410 10 |[18032242400 J1 0l coMP(E 2l Z/26) 1
410 11 18022242201 2 ASSY(& 2 2) 2
410 12 18022242100 ol 2 ASSY(&l A 2) 2
410 |12-01|19022222130 AdzATY 4
410 |12-02| 19022222120 AAZINE 6
410 |12-03| 19022222110 3258 2
410 |12-04 | 18022242110 =2 ERIAR) 2
410 13 [ 14573020041 L1 E(M30X1.5) 1
410 14 19022222141 S (HA=2) 2
410 15 [18032242300 J1 0l coMP(E cl Z/22) 1
410 16 | 19022220030 2 M (40X64X4.5) 1
410 17 18022240071 2F M (30X64X4) 1
410 18 |18022242602 J1 0l coMP(E 2l Z/36) 1
410 19 |[18022242501 JI 0l coMP(E cl Z/31) 1
410 | 21 | V6041106306 S IO & (HL1) 6306HL1 1
NOTE

-129 -




==
FIG 411 2l A J| 0o Year/Month

TX76CANV 2023-02

T743-K-410

NOTE

-130 -




==
FIG 411 2l A D10 Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 1 19962170161 NZE D30 1
411 | 2 [15683020010 HI Of 2 (LI £)(RS253224) 1
411 | 3 | 18012173210 J101(~ H/32) 1
411 4 (15933070521 Z 2H(26X35X03) T=3 1
411 5 16992990040 Z 2}(38X20.1X3.0) 1
411 6 |17972820020 Il (A 1H/35-18) 1
411 7 16992610070 LIS &0l Xl KT20*28*25 2
411 8 17972820080 = 1
411 9 | V7041400200 CEEZH(FE) 20 1
411 10 (17972141610 = E (5 E/M8X25) M8X25 1
411 11 (18012160030 A Ol M(30X46X7.5) D=46 1
411 12 | V6544323717 LI =t 01 & (2 Ol XI) KT323717 4
411 | 13 [ 19962160321 D10 (X H/28) 1
411 14 | V7041400500 CEEZTH(FE) 50 2
411 | 15 [18012160010 MNIEKNE) 1
411 16 | 16492092001 & A 2 LH0I MASSY 1
411 | 17 18022160020 J1 04 (2 2] 2/28) 1
411 18 |[15602160083 2F M (25X46X03) 1
411 | 19 | V6041106305 = B 01 2(HL1) 1
411 20 | V6001106306 SHAHE 1
411 | 21 | 17972820051 JT0 (X H/24) 1
411 22 | V7041400300 CEEZTH(FE) 30 1
411 23 | V7051400620 CEEEZE(#HEHE) 62 1
411 24 | 14443140080 2(62) D=62 1
411 25 18013150010 A T=3.2 1
411 26 | V2173608016 L2EFUAEEEF(S) M8X16 2
NOTE

-131 -




FIG 412

TX76CANV

il el &Ml el Xl el 5

==
Year/Month

2023-02

NOTE

-132 -




==
FIG 412 O Q! &I Q! XI ¢l b Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 18182810070 8, =gs 1
412 2 |Vv4111600100 HetAM M10 1
412 3 | V3342600100 L2EFAHEII=2S M10 1
412 4 [17822913101GB diti COMP, == 1
412 5 |V3042600080 L2EFAHEES2S M8 1
412 6 | V2013608035 LEFUHEEES) M8X35 1
412 7 10052232000 diti COMP , =E1= 3.7X9.5X62.5 1
412 8 | V5901010070 =R 1
412 | 9 |14442180090 M= 1
412 10 (V5901010180 =R 1
412 11 | V7051400320 CEEEZE(HEHE) 32 1
412 12 | 15602900063 A I El(C020) D=2.6 1
412 13 [16007060020 SEE&Ed 9 1
412 14 | 15602230085 A 1
412 15 V5201006016 A E(A) 6X16 1
412 16 | V2173608050 L2EFUAEEEF(S) M8X50 3
412 17 [ 15612230027M Ol E (0l el 1
412 18 |[15602230074 JH01E 1
412 19 V2173608016 L2EFUAEEEF(S) M8X16 2
412 | 20 |Vv5201010022 HE(A) 10X22 2
412 | 21 |15602230124 £1(10X28) D=13 1
412 | 22 |15642230033M 2 () 1
412 | 23 |V7081400070 EglEHEE 7 1
412 | 24 15602231610 = E (5 E/M8X16) M8X16 2
412 | 25 |15642230043M g 3(D) 1
412 | 26 |18022232211 A ZE AHO0I(3-4) D=14 1
412 | 27 18022232112 A ZEE AHO0I(1-2) D=14 1
412 | 28 |Vv5001930030 =g 3X30 2
412 | 29 13022250030 ANEHAZE 2
412 | 30 |V6802000010 2= 2
412 | 31 |V5901012150 =R 1.2X150 1
412 | 32 |V5801406025 AT 6X25 2
412 | 33 |18022232220M FH= E (34 1
412 | 34 |18022232120M FH= ZI(1-28h) 1
NOTE

-133 -




FIG 413

TX76CANV

ME M el Xl di

==
Year/Month

2023-02

NOTE

- 134 -




==
FIG 413 A E X elXI 2l H Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 14151210090 clOI2E B=12 2
413 2 | v4011600080 ALEOLA 2
413 3 | V4111600080 HetAM 2
413 4 (15602250025 AHIONAIEZE /I A) 1
413 5 | V7041400140 CEEZTH(FE) 14 2
413 6 |17972250090M H= T2 HL) 1
413 7 13022250030 ANEHAZE 1
413 8 | V6802000010 2= 5/16 1
413 9 12612252200 2h (el B £) SET 1
413 | 9-01 | 15602232002 < =1 COMP 1
413 | 9-02 | 12612252300 2t ComMP 1
413 10 |Vv2183608020 L2EE2AZSEES(SP) M8X20 6
413 | 11 [15602250015M HEAIZEH,2IHA) 1
413 12 14256210040 OtLIAS & X (9) 1
413 13 | V7441142508 <2 2 A(D) D14258 1
413 14 13667012020 etA 32X14X2.3 1
413 15 V5111006036 ASSHIOIHE 6X36 1
413 16 |10062832000GB diti COMP , HE 1
413 | 17 |Vv7041400140 EEEEIEE) 1
413 18 V4111600140 HetAM M14 1
413 19 (14521170040 g, elsa 1
413 | 20 |11441020110 £ Al(14X16X25) 1
413 | 21 |10062842000 A Ol SASSY , clbiA 1
413 | 22 |V4111600080 HetAM M8 2
413 | 23 |V5001920020 =g 2
413 | 24 14322420010 2l 1
413 | 25 |V2183608016 L2EFUEEES(SP) M8X16 1
413 | 26 |10062840100 =dl 0l & compP 1
413 | 27 |V2173608016 L2EFUAEEEF(S) M8X16 3
NOTE

-135 -




FIG 414

TX76CANV

E@HAD

& 0= A0lA

==
Year/Month

2023-02

NOTE

- 136 -




==
FIG 414 EHAQDIAE O E HOIA Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

414 1 18012200012M OIE EdfAQE AOIA 1

414 2 [18012200023M HIOE HE 1

414 3 | V2173612035 L2EFUAEEEF(S) M12X35 4

414 4 (V5201010022 HE(A) 10X22 2

414 5 |Vv4011600140 ALE2LA M14 22

414 6 | V3043600140 L2EFAHEES2SE 6

414 7 | V2013614040 LEFUHEEES) 16

414 8 | V2173608016 L2EFUAEEEF(S) M8X16 5

414 9 18012200030 HH(PTO) 1

414 | 10 [Vv7811000004 Z 24 J(AM2HIOIH) 1

NOTE

-137 -




a2

FIG 415 ANE XM CIXl Al & E Year/Month
TX76CANV 2023.02
T743.K-415
NOTE

138




==
FIG 415 ANE MK AIZE vear/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 18182810100 = e 1
415 2 |Vv4111600100 HetAM M10 1
415 3 | V3342600100 L2EFAHEII=2S M10 1
415 4 [10052914101GB dlBiCOMP | Ht /16 1
415 4 [10052914100GB dl BHCOMP(H}/16) 1
415 5 | V2013608035 LEFUHEEES) M8X35 1
415 6 |V3802600080 SdXE0ISZLHE 1
415 7 | V5901010070 =R 1
415 8 | 15602800044 g= 1
415 9 |Vv5901010180 =R 1
415 | 10 |V7051400320 CEEEZE(HEHE) 32 1
415 | 11 | 15602900063 A I El(C020) D=2.6 1
415 | 12 |10052262000 diticomMp , 8= 1
415 | 13 |16007060020 =EE&dloh M8X12XP1.25 1
415 | 14 |15602230085 A 6X16 1
415 | 15 |V5201006016 HE(A) 6X16 1
415 | 16 |15992590020M HEME) 1
415 | 17 | V2173608035 L2EFUAEEEF(S) M8X35 2
415 | 18 |V2173608025 L2EFUAEEEF(S) M8X25 2
415 | 19 |[17972590044 JH01E T=4.5 1
415 | 20 |V2173610020 L2EFUAEEEF(S) M10X20 2
415 | 21 |17972590010 AHIONAIZH M E) 1
415 | 22 |18012260050M SHE ZIL) 1
415 | 23 |18012260030M 2H=E I I (M-H) 1
415 | 24 13022250030 ANEHAZE D=1.4 2
415 | 25 |V6802000010 2= 5/16 2
415 | 26 |V5801405025 AT 1
415 | 27 |V5901012150 =R 1
415 | 28 18012260021 A HI Ol(INTER-LOCK) 1
NOTE

-139 -




=h=!
FIG 416 42 Mol Xl Year/Month

TX76CANV 2023-02

13‘31|2 12% ‘yﬁ

17

T743-K-416 19

*NOT SERVICED SEPARATELY

NOTE

- 140 -




==
FIG 416 45 MK 2t Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
416 1 16702190060 Z1&(4wD) 1
416 3 | V3342600100 L2EFAHEII=2S M10 1
416 4 [10062285200GB 2 & ASSY, 4WD 1
416 | 4-01 [ 10082882140 2 & 1
416 | 4-02 | 14522882200 AZE 1
416 | 4-03 | V5901010070 =R 1
416 | 4-04 | 18012282200 2 E COMP(3}) 1
416 | 4-05 | V5801405020 A 1
416 5 | V5001925020 gl 1
416 6 | V4111600080 HetAM M8 1
416 7 | 14322420010 gl 1
416 8 18012282020 47 & HE 1
416 9 18012282000 2fcomp 1
416 | 10 [Vv7201024014 02 (P) 1
416 11 | V2513408020 AHEEZEE2E M8X20 2
416 12 13022250030 ANEHAZE D=1.4 1
416 13 V6802000010 2= 5/16 1
416 14 | 15602650021M O EAZH) 1
416 15 |Vv4011600080 ALE2LA M8X13X51 2
416 16 | V3042600080 L2EFAHEES2S M8 2
416 17 | V2173608020 L2EFUAEEEF(S) M8X20 2
416 18 |V5801406028 AT 6X28 1
416 19 (16322652000 2 (ZdI0l &) comP 1
NOTE

- 141 -




==
3_” O | ﬁ Year/Month

Is
rH
Im

FIG 417 EgAQNHE

2023-02

TX76CANV

KT

NOTE

- 142 -




==
FIG 417 EdHADE ZEE HOIA Year/Montn
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 1 18012010013M THE EHADIAE AHOIA 1
417 2 | V2513414040 AHEEZEE2E M14X40 3
417 3 | V5201010022 HE(A) 2
417 4 (V4011600120 ALEOLA M12 5
417 5 | V2004612100 FEA=SEES) M12X100 4
417 6 |Vv4011600120 ALEOLA M12 4
417 7 | V3043600120 L2EFAHEES2S M12 4
417 9 | V2513412045 AHEEZEE2E 12X45 2
417 10 |V2173612060 L2EFUAEEEF(S) M12X60 1
417 11 | V2173610030 L2EFUAEEEF(S) M10X30 2
417 12 | V2004612090 FEA=SEES) M12X90 2
417 13 [ 18024100020 =21 &2 E(M12x35) 1
417 | 14 4134017 JbA (2 AN 1
417 15 V5201010053 HE(A) 10X53 2
417 16 V2173612045 L2EFUAEEEF(S) M12X45 2
417 17 | V2513414045 AHEZE2E M14X45 1
417 18 |[10134080020 oo Beld 1
NOTE

- 143 -




5. Ll E M= PART NO.T5

TEE WS JEE 145
FIG502 ZE2E E2t0|E A EE 147
FIG503 22 E MHE 51RA 149
FIG504 Z2E [|Z2& D0 151
FIG 505 Z2E J| 0 HOIA (1) 153
FIG 506 Z2E J| 0 HO0lA (2) 155
FIG 507 Z2E J| 0 H0lA (3) 157

- 144 -



==

Year/Month

2023-02

|
=y

<l
)

|
1y
=]

FIG 501

TX76CANV

T78-K-501

NOTE

- 145 -



==
FIG 501 DEE NS NEE Yearonth
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

501 | 1 [18027501111M ZEENSHEE 1

501 2 18024100010 AHE =S E(M16x155) M16X155 4

501 3 |Vv4011600160 ALE2LA M16 8

501 4 [V3043600160 L2EFAHEES2S M16 4

501 5 | V2004816140 FEA=SEES) M16X140 2

501 6 | 18024100050 £ Al(16.5X22) 2

501 7 | 17817060030 =2 = E M16X125 M16X125 2

501 | 8 |14326210110 = (M16) 8

501 9 |V5502040093 Scteldel s 4

501 10 (18021020020 & 0.2 T=0.2 2

501 11 (18021020030 & 0.3 T=0.3 4

NOTE

- 146 -




FIG 502 IEE ECO0IE MEE

TX76CANV

==
Year/Month

2023-02

TX76CANV-K-502

NOTE

- 147 -




==
FIG 502 T=2E C2} O| =] AFEE Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

502 1 18014300010 T2 AIZE 1

502 2 | V7041400250 CEEZH(FE) 25 1

502 3 | V2183608016 L2EFUAEEES(SP) M8X16 4

502 4 [18014302102GB HH COMP, 4WD 1

502 5 19023251870 SR = 4

502 6 |S2155901000 £ Al(18.5X24X35) 4

502 7 | S2159903000 Z 2H(19X35X6) 4

502 8 15189240180 LtOl 2 4 E,M18xP2.5 M18 4

502 9 14251320150 HEE 2

NOTE

- 148 -




H/
FIG 503 DZ2E WS 52K YearMonth
TX76CANV 2023-02
/ 5
10 13
3 23 10-01
20 24
29 o5 10-02
1 11
27 12
6 5 26
2
4 8
14 &
14-02
14-01
9
18 17
19 15
12
NOTE

- 149 -




==
FIG 503 ZEE AN GIRE Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 17994339112M HdA=oteE 1
503 2 17994369000 ATAOIA(HIS) 1
503 3 | V5201014020 HE(A) 14X20 2
503 4 (V2514414050 AHEEZEE2E M14X50 4
503 5 |Vv4011600140 ALE2LA M14 6
503 6 | V3043600140 L2EFAHEES2SE M14 4
503 7 | V2014614055 LEFUHEEES) M14X55 2
503 8 | 15184072401 2 A (B)ASSY 1
503 9 | V7811600008 =d (AL HI0I1H) R1/2 1
503 10 |[19954361000M NEE@E)ZE 1
503 |10-01]| 19954361010 NEEF) 1
503 |10-02| 17994361020 S Al 1
503 11 [ 17994360110 Z 2}(108.5X126X3.2) 1
503 12 | V7631500000 JdelALIZ(B-PT) B-PT1/8 2
503 13 [ S2153020500 0O-2(101.19X3.53) 1
503 14 [ 19954361400M NEE@RIE 1
503 |14-01]| 19954361410 AEEN) 1
503 |14-02| 17994361420 £ Al(50X55X35) 1
503 15 [ 17994360150 AHOIA 1
503 16 V7211031055 OE(G) G55 1
503 17 | 14444120090 A 2k AF WD16263.5 1
503 18 |V3052600160 L2EFAHEE SIS M16 1
503 19 [V2014616050 LEFUHEEES) M16X50 1
503 | 20 |V7211031120 OE(G) G120 1
503 | 22 |17994360221 ZYUEHO EeIN) 1
503 | 23 |10011024200 S 2(850) 1
503 | 24 |17131049210 SASE 11 1
503 | 25 |17994360250 o-g 1
503 | 26 |17624140040 Sz, d A AHOIZ 1
503 | 27 |V2183606016 L2EFUAEEES(SP) M16X16 1
NOTE

- 150 -




FIG 504

TX76CANV

I=
rh
M
Is
o
[l

==

Year/Month

2023-02

NOTE




==
FIG 504 ZTEECZ™E I Year/ilonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 17994341000 Bl & 1 01(9-24)SET 1
504 | 1-01 [ 17994341010 NEINE) 1
504 | 1-02 | 17994341020 ATFOIZ HIZ D] 01(24) 1
504 2 [ 17994340020M s AHOIA 2
504 3 | 17994340030 XS AT E D10 1
504 4 17994340040 MY AE 2 H(40X58X1) 2
504 5 | 17994340050 tsaL e 2
504 6 | 17994340060 A= OiLe 2tA 2
504 7 | 17994340070 AdsOLe = 1
504 8 | V5801405036 AT 5X36 1
504 9 | V5801403036 AT 3X36 1
504 10 [Vv6001106214 SHOE 6214 2
504 | 11 [17991400600 CE SHYUZU(ER) 1
504 12 (17994340120 &) (67X72X0.1) 4
504 13 | V6341130306 B0l H 2 = 21 #il O & (2 £H/30306DJ) 2
504 14 (17994340140 AHOIA Zet 1
504 15 [ 17994342011 EE ] 1
504 16 | 17994340160 AHOIA Zet 1
504 17 |V7051400720 CEEEZE(#EHE) 72 1
504 18 |[14884110090 H E(M30) 1
504 19 [ 17994342022 2 & M (35X72X12) 1
504 19 [ 17994342021 @ & A (35X72X12) 1
504 | 20 |17994340200 2 (115X125X0.1) 2
504 | 21 17994340210 21 (115X125X1.5) 1
504 | 22 |V7051401250 CEEEZE(HEHE) 12 1
NOTE

-152 -




FIG 505

TX76CANV

TEE JIN AHOIA (1)

==
Year/Month

2023-02

XT760C/CA-E-505

NOTE

- 153 -




==
=2 3 A Year/Month
FIG 505 ZEE JINAHOIL (1)
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 17994350011M ZEAH0IA 1
505 2 |Vv6001106308 SHOE 6308 2
505 3 | 17994350030 IO (Il &,17) 2
505 4 17994350040 IO (41l 2,10) 2
505 5 | V6001106308 SHOE 6308 2
505 6 | 17994350060 24 (80X90X0.1) 4
505 7 | 17994350070 24 (80X90X1.5) 2
505 8 | V7051400900 CEEEZE(#HEE) 90 2
505 9 |V7211031120 OE(G) G120 2
505 | 10 |17994350100 A EE(RH) 1
505 | 11 | 17994350110 AFZE E(LH) 1
505 | 12 |V5201014020 HE(A) 14X20 4
505 | 13 |V4011600140 ALE2LA M14 12
505 | 14 |V2014614055 LEFUHEE(ES) M14X55 12
505 | 15 |V3043600140 L2EFAHEES2S M12 2
505 | 16 |V2004614030 FEA=SEES) M14X30 2
505 | 17 |17624350010M ZEAH0IA 1
505 | 18 |19024142201 TEEsdAIE 1
505 | 19 |19024140030 HH(HA) 1
505 | 20 |V2173608020 L2EFUAEEEF(S) M8X16 1
505 | 21 17624142100 eICIA Ol 1
505 | 22 |V5201006016 HE(A) 6X16 2
505 | 23 |V2123606030 F2=E(SP) M6X30 2
505 | 24 |17624140040 Sz, d A AHOIZ 1
505 | 25 |V2183608016 L2EFUHEEE S (SP) M8X16 1
NOTE

- 154 -




==

FIG 506 T2E JI0 AHOIA (2) Year/Month
2023-02

TX76CANV

16
15

13

11
10

12

20

19

19

14 19

19

a s~

18

NOTE

- 155 -




==
FIG 506 ZEE JI0 A0 A (2) Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
506 1 17814410010M = S A 0l A(LH) 1
506 2 17994410020 JI O (41l &,10) 2
506 3 | Vv6001106309 SHOE 6309 2
506 4 17994410040 24 (88X100X0.1) 4
506 5 17994410050 2] (88X100X1.5) 2
506 6 | V7051401000 CEEEZE(#EHE) 100 2
506 7 | 17994410070 NZE 2
506 8 17994410080 HiotL 2 2
506 9 |Vv6001106212 SHOE 6212 2
506 10 (17994410100 UM 2
506 11 (17994410110 E ] 2
506 12 | V6001106209 SHOE 6209 2
506 13 (17994410130 HEA(ESAN0IL) 2
506 14 (V5201012020 HE(A) 12X20 4
506 15 [Vv4011600120 ALE2LA M12 8
506 16 | V2014612035 LEFUHEEES) M12X35 8
506 | 18 |17994410151 294 24(100) 2
506 19 V7811000006 =d (AL HI0I1H) R3/8 4
506 | 20 |17814510010M = ZH 0l A(RH) 1
NOTE

- 156 -




==

FIG 507 T2E J|IH A Ol A (3) Year/Month
TX76CANV 2023-02
1
13 3
9
2
4
@i 56
7
8
10
8
7
6 5
4
2
9
3
13
10
42
NOTE

- 157 -




==
FIG 507 T2E I AHOIA (3) vear/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

507 1 17994420011 MNIEE) 2

507 2 17994420020 AU Z A 2

507 3 | 17994420032 HH 2

507 4 [Vv6001106310 SHOE 6310 2

507 5 | 17994420050 2t M (50.5X60X3) 2

507 6 | 17994420060 CEEZFH(FE) 2

507 | 7 [17994420070 J1 Of (Bl & ,10-43) 2

507 8 | V6001106309 SHOE 6309 2

507 9 | V7211057290 OE(G) G290 2

507 10 |V2514410028 AHEEZEE2E M10X28 4

507 11 | Vv4011600100 ALE2LA M10 4

507 12 | V3043600100 L2EFAHEES2S M10 4

507 13 V2014610030 LEFUHEEES) M10X30 16

NOTE

- 158 -




.7 2/38E 2 PART NO.

A

O
FIG 601 & &l 4 HO
FIG602 2| ZE &
FIG 603 &l el [
FIG 604 2EE
FIG 605 & X| &
FIG 606 2/ & R & &8

FIG 607 = & 1II0| X

FIG 608 2| &= & 2t

FIG 609 X 0| A E!

FIG 610 PTO &5

FIG 611 Ol X| & 3-P &3
FIG6120IR2 E3d& 2 TE &

ol N

STRqI!

16

- 159 -

160
162
164
166
168
170
172
174
176
178
180
183



==
FIG 601 Al2IH H Ol A Year/Month

2023-02

TX76CANV

TX76CAN-K-601

NOTE

- 160 -




==
FIG 601 SIS Yearont
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 14705010013M A HAoIA 1
601 4 (V2173610070 L2EFUAEEEF(S) M10X70 4
601 5 | V2173610035 L2EFUAEEEF(S) M10X35 9
601 7 | V2173610065 L2EFUAEEEF(S) M10X65 1
601 9 | 15684342021 £ Al(55X60X40) 1
601 9 | 15684342021 £ Al(55X60X40) 2
601 10 [V7211031055 OE(G) G55 1
601 10 [V7211031055 OE(G) G55 2
601 11 (17995010110 el 1
601 11 (17995010110 el e 2
601 | 12 [17994360221 EETNVERER 1
601 13 (17131049210 SASE 11 1
601 14 (10011024200 S 2(850) 1
601 15 [15184322500 2 ASSY 1
601 16 | V7801000004 Sd N(FZAHHOIH) R1/4 2
601 17 [ 17995010220 = (PT 1/2) 1
601 20 | 17645202600 2l 5 COMP(PF1/4-PF1/4) 1
601 21 | V5201010022 HE(A) 2
601 22 | 17995050090 £ Al(50X55X40) 1
601 | 23 [V7211031050 02 (G) 1
601 24 116195500060 el el 1
NOTE

-161 -




k!

FIG 602 2| E of Year/Month
TX76CANV 2023-02

10

11
11
9
5
10
43 1
2
6 9
NOTE

- 162 -




==
FIG 602 c|ZE ot Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

602 1 17995020011M gt 1

602 2 [19965020020M J#HICIEE) 1

602 3 | 17995020030 PSR, 1

602 4 (V2173608016 L2EFUAEEEF(S) M8X16 1

602 5 |[17685020200M 2 e ZER)EE 1

602 6 |17995020200M 2 ZEXE 1

602 9 | V7041400480 CEEZTH(FE) 48 2

602 10 [ 17995200021 21 (19X76) 19X76 2

602 11 | V5001950035 =g 35 2

NOTE

- 163 -




==
Year/Month

iz
I
o

FIG 603

2023-02

TX76CANV

TL483-071

NOTE

- 164 -




==
FIG 603 Al2lH Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 17685032300 2 8l 4 COMP 1
603 2 | V7201124014 Og(P) P14 1
603 3 | 17685030031 o-g 2
603 4 (17685030041 el 2
603 5 |[17685030051M H U AE(100) 1
603 6 |19965030060M InAg 28 1
603 7 | V5801408060 AT 1
603 8 | V2024612050 LEFUEEOS) 3
603 9 |Vv4011600120 ALE LA M12 3
603 15 (V5901012170 =R 1
NOTE

- 165 -




==

FIG 604 2EE Y- Year/Month
TX76CANV 2023-02
11
NOTE

- 166 -




==
FIG 604 DEZE WY Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 17805053101 & AHdl o & EASSY 1
604 2 |V2205408050 =AEEE M8X50 3
604 3 | V2003608030 FEA=SEES) M8X30 1
604 4 (V4011600080 ALEOA M8 1
604 5 | V4111600080 HetAM M8 1
604 6 | V7201019008 OE(P) 1
604 7 | 17815162700 C 4l ol ZcompP 1
604 8 17805162700 A 201 2
604 9 14705162800 = & S A (0P/280) ASSY 1
604 10 (17805162600 A2 HEE) 1
604 11 (17974070010 = &S A(510)ASSY 1
604 12 (17805163600 ZH 22 comp 1
604 13 (17975163000 Z B (et 2hAssy 1
604 14 (17800070000 MOl = E| &8 EASSY 1
NOTE

- 167 -




==
FIG 605 XA 23 Year/Month

2023-02

TX76CANV

6 1

o Tt
LR Py b
i ! S
Y ! i
] ~
Ty €D L

o

NOTE

- 168 -




==
FIG 605 I Xl A g 3 Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 1 17865049000 ACIH O SYSTEM =& 1
605 2 | 17805042002 A 2L HIOASSY 1
605 | 2-01 | 17815200800 L E A OIH(90°) 4.5T 1
605 | 2-02 | 17805042211 =dI0lE 1
605 | 2-03 | 17801163800 & = COMP 1
605 | 2-04 | V4111600050 HetAM M5 1
605 | 2-05 | V5001916015 =g 1
605 | 2-06 | V1222604010 & XSl &2 LEAKSP) M4X10 2
605 | 2-07 | 17805042900 A Z E ASSY 1
605 | 2-08 | V3802600060 SdXE0ISZLHE 1
605 3 | V2173608020 L2EFUAEEEF(S) M8X20 2
605 4 (V4111600100 HetAM M10 1
605 5 |V7082400080 ES & &2 (sus) 1
605 6 17801169100 SHMAH SYSTEM =& 1
605 7 | 17801163601 EE H0/H SuBASSY 1
605 | 7-01 | 17801163800 & = COMP 1
605 | 7-02 | 17801163711 =dI0lE 1
605 | 7-03 | V1222604010 & XS I &2 LEAKSP) M4X10 2
605 | 7-04 | 17815200800 L E A OIE(90°) 1
605 | 7-05 | V4111600060 HetAM M6 1
605 | 7-06 |V3802600060 SdXE0Is2AHE M6 1
605 | 7-07 | 17805201900 A& 2 EASSY 1
605 | 7-08 | V5001916015 =g 1
605 | 7-09 | V4111600050 HetAM M5 1
605 8 17801160380 Zet, ZEA D13.8X2.3T 2
605 9 | V2513408080 AHEEZEE2E M8X80 2
605 | 10 |V5001925020 gl 2.5X20 1
605 | 11 |V4111600080 HetAM M8 1
605 | 12 |Vv4011600080 ALEOLA M8 2
605 | 13 |V3043600080 L2EFAHEES2S M8 2
NOTE

- 169 -




==
Year/Month

O
gl
30
IS
IE
T

FIG 606

2023-02

TX76CANV

1101 11010 I o
. o, )

TXTECANV-K-608

NOTE

-170 -




==
FIG 606 _(a| =R =] OF gH - Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 1 17827093100 diti SUB, ot/ E =& 1
606 | 1-01 | 14527092110 NZE 1
606 | 1-02 | V7081400150 EglEHEE 2
606 | 1-03 | 14527092120 £ AlLLIOI E/16X18X27 3
606 | 1-04 | 17827093200GB diti COMP , NI EF & 1
606 | 1-05 | 17827093300GB diti COMP , B/2IR2 R & 1
606 | 1-06 | 17827093400GB diti COMP , C/IIR RS 1
606 3 | V2183608020 L2EFUAEEES(SP) 2
606 4 (17995080091 ATE(FA) 3
606 5 10057095200 ZECOMP, 227 B 1
606 6 |10057095100 ZE COMP , 2| 257 HA 1
606 7 | 10057095300 ZECOomMP, RERLC 1
606 8 19965081202 Zl(L) cCOMP 3
606 9 | Vv3013600080 FEAHEES23 3
606 10 |[18095080150 2YE R Y E(6P) SUB ASSY 1
606 |10-01| 18025080960 2 E R YE(SPRING) 2
606 |10-02| 18025080950 2| £ R 2 Y B (FLOATING/2D) 1
606 |10-03|18025080970M HHERERE) 1
606 11 [ 16995152360 HEE(1/2.&) 2
606 13 [ 17995080201 =mLI2(1/2) 6
606 14 (17407362300 2 2 (PF3/8,PF1/2) 1
606 15 V5001920020 =g 3
606 16 | V4111600060 HetAM 3
606 17 |Vv4011600100 ALE2LA 2
606 18 |V3043600100 L2EFAHEES2S 2
606 19 | 18095080890 A2HEZEE(210) 2
606 | 20 |18715152420 CAE A (sM) 2
606 | 21 |18715152410 HAE & (ItE) 2
NOTE

-171 -




G/
FIG 607 SO0l = Year/Month

TX76CANV 2023-02

Forward

TXT6CANV-K-607

NOTE

-172 -




==
FIG 607 S ool= Year/onth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 [V2173608055 L2EFUAEEEF(S) M8X55 2
607 2 | V7201035028 Og(P) 1
607 3 | 18025153601 S & Itol = comP 1
607 4 (18027090500 BHE S H I 50 24 4
607 5 18015150031 S 2100 1
607 6 |18025153500 S2I0lZ comP , = EH 1
607 7 | V2173608020 L2EFUAEEEF(S) M8X20 1
607 | 8 [V7211031030 02 (G) 1
607 9 16735100020 O & E1(PF1/2) 1
607 10 |[18504053120 7 LI 2(PF1/2,PF3/8) 1
607 11 (19015200300 = & S A (1200/F)COMP 1
607 12 (18025150010 Yy =iz 1
607 13 V2173608016 L2EFUAEEEF(S) M8X16 2
607 14 (V2183610025 L2EFUHEEES(SP) M10X25 3
607 15 (17685153100 =Y EHASSY 1
607 16 | 18025153400 S2 o0l = comp , & EH 1
607 17 18025153300 S &0l Z COMP , = 1
607 18 |[18025182000 JI O 8 Z(16-9CCL) 1
607 19 |34523500020 HAANOIHEE 1
607 | 20 |V2173610040 L2EFUAEEEF(S) M10X40 2
607 | 21 |V2183608020 L2EFUAEEES(SP) M8X20 1
607 | 22 |V7201035032 OE(P) 2
NOTE

-173 -




==
E‘” IIH Year/Month

tO
gl
30
IS

FIG 608

2023-02

TX76CANV

NOTE

174 -




==
FIG 608 o= et 2 Yearlorth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 17827592100GB Scii2! ComMP, diH 1
608 2 | V2183608020 L2EFUAEEES(SP) 4
608 3 |10017592301GB dl B (2 2 = &)CoMP 3
608 4 (15897593100 LB AR RE/EM 1
608 5 15807593100 LB AR RE/=M 1
608 6 |15807593200 LB AR R/ 1
608 7 | V1122804012 SIS EAIZZ2LEAL 3
608 8 | 36504400140 £ Al(12X14X20) 3
608 9 |Vv4111600120 HetM 3
608 10 |Vv5001925020 gl 3
608 11 (16011020030 gl 6
608 12 | V4111600060 HetAM 6
608 13 V5001920020 =g 6
608 15 [ 17827592400 A0S, C/IARE=E 3
608 17 17827093010 Sciz, A0 1E 1
608 18 |V2183608020 L2EFUHEEES(SP) 2
NOTE

-175 -




H/
FIG 609 = Year/Month
2023-02
TX76CANV
12
;-:?% Forward
3 f = oS : <

TXTGCAN-K-8609

NOTE

-176 -




==
FIG 609 = O| A E! Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 10095252001 WE SuB, 24 1
609 4 (17995161130 7 LI 2(PF3/8,PF1/2) 1
609 5 10055253500 S A ASSY, /HYD 500 1
609 6 |10095715300 S A ASSY, /HYD 1000 1
609 8 16995152333 = & S A(1000)ASSY 1
609 9 | 14526300530 & OIEf(=0IAE 2
609 10 [17685161810GB =dl 0l E#) 2
609 11 | V2193606016 2= E(SPL) M6X16 4
609 12 (17827103100GB Sei3! cCoOMP, 0| AE 1
609 13 V4111600080 HetM M8 2
609 14 | V2173608085 L2EFUAEEEF(S) M8X85 2
609 15 [10065253100GB IOl =X COMP, /2 P 1
609 16 [ 19557753010 =0 E &, PF1/2 4
609 17 13875410082 Ot0l Q1 E 2 E (PF1/2) 2
609 18 |[10075253200GB ItOlZ COMP, /2O T 1
609 19 V2513408025 AHEEZEE2E 3
609 | 20 V3802600080 SdXE0Is2ZLHE 3
609 | 21 |V2183608016 L2EFUHEEE S (SP) 1
NOTE

- 177 -




H/3
FIG 610 PTO & & Year/Month
TX76CANV 2023-02
Forward

X760CA-K-610

NOTE

-178 -




==
FIG 610 PTO &S Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

610 18 [10065204100 WS ASSY, PTO 1

610 19 |Vv4011600080 ATEOLA M8 3

610 | 20 |V2013608090 LEFUHEEES) M8X90 2

610 | 21 |V2513408090 AHEEZEE2E M8X90 1

610 | 22 |V3042600080 L2EFAHEES2SE M8 1

610 | 32 |17971850140 HEEHE A, PF1/4) 2

610 | 33 |19027562050 Of & E1(PF1/4) 1

610 | 36 | 10065204300 S A ASSY, /HYD 680 1

610 | 37 |19965183900 Z Y4 H(PF3/8 ,PF1/4,016) 1

610 | 38 |V2173608016 L2EFUAEEEF(S) M8X16 1

610 | 39 |19965180390 = & S A (880)ASSY 1

610 | 40 |14135160010 =L 2, PF3/8 M22 1

610 | 41 | 17407362300 & 2 (PF3/8,PF1/2) 1

NOTE

-179 -




==
FIG 611 ol X| & 3-P &/ 3 Year/Month
TX76CANV 2023-02
50
61
21,24,25,27,28,99 A é

TXTGCANV-K-611

NOTE

- 180 -




==
FIG 611 olXl &3P &3 Year/Montn
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 18035200200GB C=Zdt B3 comp 1
611 2 | V2013614035 L2EFUAEEES) M14X35 4
611 3 | Vv4011600140 ALEOLA M14 4
611 4 (V2013616035 LEFUHEEES) M16X35 2
611 5 | V3043600160 L2EFAHEES2SE M16 4
611 6 |Vv4011600160 ALEOLA M16 4
611 7 116992470010GB c2utd 3 1
611 8 |15132470021GB olxlg = 1
611 9 15062470050 cC24HE 1
611 10 (15189240160 LI 2 E(M16) 2
611 11 | V2003616070 FEA=SEES) M16X80 2
611 12 15062470042 Edgdd 2
611 | 13 [S2169908420 5il 01 2l (28) 1
611 15 [ 14215020020 R 1
611 | 16 | 15645250010 B1(19X122) 2
611 | 17 |14445140051 5il 01 & (19) 2
611 21 | 18035222000GB S 2!compP 1
611 22 |V2013616035 LEFUHEEES) M16X35 3
611 23 | v4011600080 ALE2LA M16 5
611 24 |18035222101GB & = COmMP 1
611 | 25 | 15645250010 B1(19X122) 2
611 27 115645220020 £1(19X95) 1
611 | 28 |14445140051 3il 01 T (19) 3
611 | 29 [18015254101GB | = 22! COMP 1
611 | 30 [13605200012GB | HH (& E) 1
611 31 | V2183608016 L2EFUAEEES(SP) M8X16 4
611 | 34 [18015254101GB | = 22! COMP 1
611 35 |V2013614030 LEFUHEEES) M14X30 8
611 38 | 17975252710 (20 E3A/LH) 1
611 39 | 17975252810 (20l & 3/RH) 1
611 41 | V4011600140 ALE2A M14 6
611 43 | V2013614060 LEFUHEEES) M14X60 6
611 50 |18035200501 S 2! ASSY 1
611 55 117995201002GB = & JASSY 1
611 |55-01| 17995201101 £ E(2hHcomP 1
611 |55-02| 17995201202 =clEcomP 1
611 |55-03| 17995201300 £ E(%)COMP 1
611 |55-04| 17995201400 SEUHEM12) 1
611 61 | 17995201500 s3dd =84 1
611 63 | 14215020020 ! 2
611 81 |10915767101GB 2 = ASSY, LH /CHECK 1
611 85 |10915767201GB & = ASSY, RH /CHECK 1
611 | 86 |10015200070 Z1(19X88) 2
611 87 V4111600200 HetAM 2
611 88 |V5001950035 =g 2
NOTE




==
FIG 611 ol X| & 3-P 2/ 3 Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 99 17995220990 e 1
611 | 100 | 15685100020GB = (HC067) 1

NOTE




==
2 a3 EERC Year/Month

Ol

FIG 612

2023-02

TX76CANV

TX76-K-612

NOTE

-183 -




==
FIG 612 olE 23 &2ZERC Yearonth
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 18025262200GB g 3(Z ¢/LH)COMP 1
612 2 | 18025262300GB g 3(Z 0{/RH)COMP 1
612 3 | 17525252500 = 2
612 5 |10915766100GB ZE ASSY ,2lEE 1
612 7 | 17995240860 £1(D30) 2
612 8 | V4111600240 HetAM M24 2
612 9 |S2169908420 ofl O £1(28) 2
612 11 (18035200100 a8l SET 1
NOTE

- 184 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 £ &

FIG702 T2 E g
FIG 703 AIOIE M EE
FIG704 dlH HH & A
FIG 705 T2 E & 2| 0
FIG 706 Al E & IHE
FIG 709 &=

FIG710 X2 E ctA
FIG 711 AFO| & DetA
FIG 712 2| JdetA
FIG713 AME &l & IHH
FIG 714 0] &

FIG 715-1 ol & & Ol A
FIG 715-2 0l & & Ol A
FIG 716 2l HH

FIG 717 XIS

FIG 718 JH B!l L&

"k

c

cll &

-|0||

El
S

&
&
OF

HO

- 185 -

186
189
191
194
196
198
200
202
204
206
208
210
212
214
216
218
220



FIG 701

TX76CANV

gl
I

==
Year/Month

2023-02

NOTE

- 186 -




==
FIG 701 —?—E Year/Month
TX76CANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 | 1 |10906112301SR | A0l & ZF 2($) COMP 1
701 2 10906112201SR AHOI & &4l (£) COMP 1
701 3 10906112040GB (R 1
701 | 4 [10906112030GB | 1 & (&) 1
701 5 10906112800GB ZdI0/E COMP , AIOIE & 1
701 6 10906112700GB Zd/0l|E COMP , A0 E &} 1
701 7 10906112900GB B3 compP , = E/A 1
701 8 10906110050 olE=d0IH , AFOIEHH RH 1
701 9 10906110040 OI&Ed0IH , AFOIEHH LH 1
701 | 10 [10906112101SR | = E3{ B COMP 1
701 | 11 [10906110030 ol=d0le , 2E 1
701 12 110906112500GB T CoOMP,E2E 1
701 13 V2183608020 AESLUZEEES(SP) 8
701 14 |V2323606014 A EEL=E(SP) 3
701 15 V2323606016 A EELZ=E(SP) 6
701 17 111656011010 E AN 2IEHE LEAKM5EX12) 32
701 18 110906113600 Jg comMP , &/ 1
701 19 110906113500 1 COMP , M/%E} 1
701 | 20 [10906115100GB | Z2H3! COMP, LH 1
701 | 21 [10906115200GB | & 23! COMP, RH 1
701 22 111656011020 E 2 A2l EHE LEAHM5EX16) 12
701 23 110906112430GB 8 MR 1
701 24 110906112420GB g, A/E 1
701 25 114446010150 Ul £ 2 AFB6X14X3) 8
701 26 | V3501600060 AT HE 8
701 27 |V2183606016 LAESLUZEEES(SP) 4
701 28 |V2183608020 LAESAUZEEES(SP) 2
701 29 V2193606016 =21 E E(SPL) 16
701 30 [10906112600GB Il comMP , = &/& 1
701 31 | V2123606016 =2 = E(SP) 3
701 32 (10906020600 H2EX COMP , & 1
701 33 | V2123606035 =2 = E(SP) 4
701 34 (10906113100GB = S COMP , o} 1
701 35 [10906112410GB RS VS 1
701 36 |[10906010100 =& ASSY 1
701 37 |14446010150 Ul £ 2F AFB6X14X3) 2
701 38 (V3501600060 AT HE 2
701 39 (19406110080 SOl LIAL, EH A/6X16 12
701 40 (V3802600080 EHdXE0IF2ZHE 4
701 41 V2183608020 AESLUZEEES(SP) 2
701 42 |[35605033020 A0IHOI=E A 4
701 43 [(V3802600060 EHdE0IF2ZHE 4
701 | 44 |[18716112080 ol=d0le , 2E 1
701 45 110906110070 Z 2 J| ASSY 1
701 46 |[V3802600060 S E0IF2ZHE 8
NOTE

- 187 -




==
F|G 701 = C Year/Month
T —
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 | 47 |14256210040 StHLIAZ & T(9) 6
701 | 48 |V2123606016 FSALEE(SP) 4
701 | 49 35605033020 QHOI0ICIEEZ A 8
701 | 50 |14256210040 StLIAZ & T(9) 2
701 | 51 |10906112060 AFOIETHYE 2l=dI01H 1
701 | 52 |10906112060 AHOIETHYE 2l=dI01H 1
701 | 53 |17406014300 scoJole 1
701 | 54 |V2183608025 ASERUEELDE(SP) 2
NOTE

- 188 -




FIG 702

TX76CANV

==
Year/Month

2023-02

NOTE

- 189 -




==
FIG 702 TEE T ¢ vear/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 | 1 |17816012102GB | Z & COMP , Zei& 1
702 2 | V2183608020 L2EFUHEEES(SP) 4
702 3 |10031042410GB JHOIE, Ol A 2
702 6 |17811042000 91 =2 = &(CAC COMP) 1
702 7 | V2113606025 S = E(S) 4
702 8 14721062003 2% = COMP 1
702 9 |V3042600080 L2EFAHEES2S 2
702 10 |V2183608025 L2EF2AZSEES(SP) 2
702 11 | 18508303701 Z Al ASSY 1
702 12 | 18508304200GB Ul E(2 &l M) comP 1
702 13 V2173608025 L2EFUAEEEF(S) 3
702 14 | 35602010150 ZE=24A 3
702 15 (19026010020 Z 2H(10X12X08) 3
702 16 | 19026210300 Z12 %8(12X17X10) 3
702 17 | V2712606012 LIHI=E 2
702 18 |V4111600060 HetAM 2
702 19 |(18021025100GB HE2=d Ecdizl 1
702 | 20 [Vv2183608020 ABSASELE(SP) 2
702 | 21 | 10051069010 2 2 ASSY 1
702 | 22 [Vv2183608020 ABSASELE(SP) 2
702 | 23 |18027090200 gHE S H I 20 24 2
702 | 24 18711101400 A2 S A FKM1850 1
702 | 25 |18027090200 gHE S H I 20 24 1
702 | 26 [1183053 AHEL(H D) 1
702 | 27 |18501042350 A Z X(295) 1
702 | 28 |1850104236 A EZX(170) 2
702 | 29 |18501042370 A Z X1(430) 2
702 | 33 |V1122808020 A NEEAIZ2LEAL 4
702 | 34 |Vv4211300080 Ol =0l 2t H(2 Xl E) 4
NOTE

-190 -




==
FIG 703 MOIE NZE&&IY YU SCE Year/Month
TX76CANV 2023-02

-191 -

NOTE




==
FIG 703 MOIE NEZEL T Y SE Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 10901071100GB ZdOolE covpP , 118 1
703 2 |10901071400GB l COmMP , & 1
703 3 | V2183608025 L2EFUAEEES(SP) 2
703 4 [10901821100GB HH , ZHE PTO 1
703 5 | V2123606016 F2 = E(SP) 2
703 6 10901523400 Zd0IE, Al 1
703 7 | V2123606016 F2 = E(SP) 2
703 8 | V2123606017 F2 = E(SP) 2
703 9 | V2183608020 L2EFUEEES(SP) 4
703 10 [10901832100GB HH comp , 25 1
703 11 {10901832200GB HH COMP ,ES £ 1
703 12 | V2183608020 L2EFUEEES(SP) 4
703 12 | V2123608020 F2=E(SP) 4
703 13 | V2123606020 F2=E(SP) 2
703 14 (10901611300GB =dl0lE comP , HIOI A 1
703 15 (18021051100GB ECU A EHE CcOMP 1
703 16 | V2183610025 L2EFUHEEE S (SP) 2
703 17 | V2183610030 L2EFUHEEES(SP) 2
703 | 18 [10901611100GB | = 22l COMP , ECU 1
703 19 V2184608020 L2EFUHEEES(SP) 2
703 | 20 | 04466878 ECU 1
703 | 21 |18021025200GB ECUI1H 1
703 | 22 |V2123606025 S22 = E(SP) 4
703 | 24 |V2123606020 S22 = E(SP) 2
703 | 25 |13266212003 = 1
703 | 26 |V2123606016 F2 = E(SP) 1
703 | 27 |18026684100 GfLI A ASSY , ECU & Xl 1
703 | 28 |10907022200 pAATY 2
703 | 29 |V3802600080 SdXE0ISZLHE 4
703 | 30 |10906052100GB 8l Xl comp , =& 1
703 | 31 |10906050010GB SEXXH 1
703 | 32 |V2173610035 L2EFUAEEEF(S) 4
703 | 33 |14136024550 5 £ 2(10X69) 2
703 | 34 |V4111600100 HetAM 2
703 | 35 |V5001930020 =g 2
703 | 36 |V2173608050 L2EFUAEEEF(S) 2
703 | 37 |V2513408050 AHEEE2E 2
703 | 38 |Vv4011600080 ALE2LA 2
703 | 39 |V3042600080 L2EFAHEES2S 2
703 | 40 |10057071230 i3l , AHAH/IRH 1
703 | 41 | 10057071220 Sci2!, HAHILH 1
703 | 42 | 10057071200 S i3l COMP , 3H H/UPR 1
703 | 43 |V2323606016 A UAEFLEE(SP) 10
703 | 44 |V3802600060 SHXE0FAHE 4
703 | 45 | 10901651100 B3l cCoOMP , BiEHEl ARIX 1
NOTE

-192 -




==
FIG 703 MOIE MZE & T2 E Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

703 | 46 | 10911072601 A, BiE 2 ARAX 1

703 | 47 |V2183608016 L2EE2AZSEES(SP) 2

703 | 48 |12120028430 A, BHE 2 1

703 | 49 |V1112605030 S A 2LA 4

703 | 51 |10055405101GB Sci3l comp, 232 1

703 | 52 |V4011600140 ALEOLA 1

703 | 53 |V2013614030 LEFUHEEES) 1

703 | 54 |10901524200 el&d0Ie , etCIoolE 1

NOTE

-193 -




==
FIG 704 dH HH & A El Year/Month

2023-02

TX76CANV

TXTECANV-K-704

NOTE

-194 -




==
FIG 704 it A8 & AE Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

704 4 [10056062700SR A 8l COMP, RH 1

704 5 |[10056062601SR A8l COMP, LH 1

704 7 | 14527071640 EX(ANEH) 2

704 8 | 14527071650 HHE =) T=2.5 2

704 9 | 14526040030 2l 8l SET(P6/S) 8

704 10 (16991160011 HAHERE= 1

704 11 [ 18037020551 £=,PTO 1

704 12 | 18057071630GB ZdI0lE ,PTO 1

704 13 V2123606016 F2 = E(SP) 4

704 14 10056068210 =E,/124 8

704 15 (V4111600100 HetAM 10

704 16 | V4011600060 ALE2LA 10

704 17 | V3013600100 FEAHEES23 10

NOTE

-195 -




==
FIG 705 T=2eEg 20 0t2E Year/Month

TX76CANV 2023-02

TX76CANV-K-705

NOTE

- 196 -




==
FIG 705 TE2E&clooted Year/Month
TX76CANV 202302

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 19996252200GB 028 22 (& /LH)COMP 1

705 2 |10056252300GB 028 22! (8/RH)COMP 1

705 3 | V2013616035 LEFUHEEES) M16X35 4

705 4 (V4011600160 ALEOA M16 10

705 | 5 [14326210110 24(M16) 8

705 6 |17406250010 0t2 8 0 S COMP(& £70) 2

705 7 | V2183610030 L2EFUAEEES(SP) M10X30 4

705 8 | V2034616070 FLA=E(Ite) M16X70 2

705 9 |18016259110GB A HOIA T=9.0 2

705 | 10 |V3043600160 L2EFAHEES2SE M16 4

705 | 11 |18016250030GB =dI0IE 2

705 | 14 |18016222101GB Or2 g Eci2! COMP (S/&) 1

705 | 15 |18036223100GB Ol2 8 Eci2! COMP (/%) 1

705 | 16 | 15966250010 el=dllolH 2

705 | 17 |V2183612020 L2EFUAEEES(SP) M12X20 4

705 | 18 |17136250030GB ZdI0lE , 80X6T T=6.0 2

705 | 19 |V2014612075 LEFUHEEES) M12X75 2

705 | 20 |Vv4011600120 ALE2LA M12 2

705 | 21 |V3043600120 L2EFAHEES2S M12 2

705 | 22 |V2013614030 LEFUHEEES) M14X30 8

705 | 23 |Vv4011600140 ALEOLA M14 8

705 | 24 |V2513616035 AHEEZEE2E M16X35 4

705 | 24 |V2513416035 AHEEZEE2E M16X35 4

NOTE

-197 -




e
5|8
L
m T
5| &
>
W]
=0
(]
o
W]
=
>
S =z
~ S
0 g
TS

THTGCANV-K-T06

NOTE

- 198 -



==

FIG 706 A| E & DH E Year/Month
TX76CANV 2023-02

KEY NO PART NO DESCRIPTION SPEC EFFECTIVE| REMARKS

706 2 16606070031 24(9) 2

706 3 14326510210 122 (20) 2

706 4 17827632000 Al E ASSY 1

706 5 V2183608020 AESLUZEEES(SP) M8X20 4

706 6 14527071570 D2HH,LH 3T 1

706 7 10907071580 UE2HH,RH 3T 1

706 8 14527014910GB ZdI0lE, D2HHY 2

706 9 V2123606016 =2 = E(SP) M6X16 6

706 10 110907071110 HE 1

706 1 19997071611GB Zd0lE, HH 1

706 12 V2183608016 LAESLUZEEES(SP) M8X16 4

706 13 119997071650GB ZdI0lE A, HH 1

706 16 | 15276040020 Eg ZE(@8) 4

706 | 17 [16997011231 HSIHEEHE) 1

706 18 118036112700 Set3 coOMP , Al E LH 1

706 19 118036112800 Set3 coMP , Al E RH 1

NOTE




FIG 709

TX76CANV

==
Year/Month

2023-02

NOTE

- 200 -




==
FIG 709 [ O_I Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 10907052130 =2diA, =0 LH 1
709 2 | 14527052140 ol&d ol /1 &0 1
709 3 | 14527052400 SOHEXNXE, &/RH 1
709 4 (14527052110 WA, EUEX 4
709 5 |14527052120GB =dl 0, =& X 1
709 6 | V2183608020 L2EFUAEEE S (SP) 2
709 7 | 14527052300 SOHERZE, &/LH 1
709 8 14527041110 F = G RSN 2
709 9 | V7082400070 ES & &2 (sus) 4
709 10 |[19687052600 81 = ASSY, LH 1
709 11 [10907052501GB Jt0lE COMP , SO LH 1
709 12 | V2183608020 L2EFUEEES(SP) 2
709 13 (15817401130 AZ Ml E(13X17X02) 2
709 14 14527032200 SEXg dets 1
709 | 15 [14527301080 CH TH (S O1)ASSY_20kg 1
709 16 [ 10907053130 2clA, S RH 1
709 17 | 14527052140 el&dole /1 &0 1
709 18 | 14527052400 SO XN XE, &/RH 1
709 19 (14527052110 WA, EUEX 4
709 | 20 |14527052120GB Zd0IH,=SHEX 1
709 | 21 |V2183608020 L2EFUAEEES(SP) 2
709 | 22 |14527052300 SOHEREE, &/LH 1
709 | 23 |14527041110 TG RSN 2
709 | 24 (V7082400070 ES & &2 (sus) 4
709 | 25 |19687052700 8 = ASSY, RH 1
709 | 26 |10057053500GB GUIDE COMP , DOOR RH 1
709 | 27 |V2183608020 L2EFUHEEES(SP) 2
709 | 28 |15817401130 AZ Ml E(13X17X02) 2
709 | 29 |14527032200 SEXg dets 1
709 | 30 |14527301080 CH TH (< O1)ASSY_20kg 1
NOTE

-201 -




FIG 710

TX76CANV

| El
Ll

m
o
I
>

==
Year/Month

2023-02

TXTECANV-K-710

NOTE

-202 -




==
FIG 710 it % E 7 a|_ A Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 1 10067012100GB T4 CoOMP , I Bl T78S 1
710 2 10057022110 detas ZE2E 4 5t 1
710 | 3 | 14527022120 Q=0 , det Ay 1
710 4 (15817401130 AZ Ml E(13X17X02) 2
710 5 | 14527042500 dtAHEXE 2
710 6 | V2193606012 2= E(SPL) M6X12 4
710 7 10057022310 detA  Z=2E/GHLH 5t 1
710 8 14527022320 el=dlole, =& E/ot 2
710 9 15817401130 AZ Ml E(13X17X02) 2
710 10 [ 14527042500 dtAHEXE 2
710 11 [ 10057022410 detA  ZZ2E/GHRH 5t 1
710 12 [ 14527912201GB B3l coMP(E & S) 1
710 13 19027912301 2 &S ASSY 1
710 14 19027232030 ot M 201 =2 = E(M8/CB) 2
710 15 V2123606020 F2=E(SP) 2
NOTE

- 203 -




FIG 711

TX76CANV

==
Year/Month

2023-02

— EXPLODED VIEW OF AREA- B —

— EXPLODED VIEW OF AREA- A—,

TXT6CANV-K-711

NOTE

- 204 -




==
FIG 711 Al Ol c 7 a}ﬁ Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 14527032110 =dl0IE, AtOI =38! XI/at T=1.0 1
711 2 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 3 15817401130 AZ Ml E(13X17X02) 4
711 4 [14527042500 dtAHEXE 2
711 5 14527032130 deta, ZE2/LH 5t 1
711 6 |14527032140 el&d0Ie ,OctA/C 1
711 7 | V2193606012 2= E(SPL) M6X12 2
711 8 | 14527032402 SASSY , A= =2/A01E 1
711 9 | 14527032200 SEXg dets 1
711 10 |V2123606016 F2=E(SP) M6X16 4
711 11 | V5801404015 AT 4X15 1
711 13 [ 14527032110 =dlOIE, AtOI =38! KI/at T=1.0 1
711 14 14527032120 =dl0IE, AtOI =38! XI/5t T=1.0 1
711 15 (15817401130 AZ Ml E(13X17X02) 4
711 16 | 14527042500 dtAHEXE 2
711 17 14527032510 deta , ZE2/RH 5t 1
711 18 |[14527032140 el&d0Ie ,actA/IC 1
711 19 V2193606012 2= E(SPL) M6X12 2
711 20 | 14527032200 SEXg dets 1
711 21 | 14527032402 SASSY , A= /A01E 1
711 22 | V2123606016 F2=E(SP) M6X16 4
711 23 | V5801404015 AT 4X15 1
NOTE

- 205 -




==

Year/Month

2023-02

A

cl O et

FIG 712

TX76CANV

TX76CANV-K-712

NOTE

- 206 -



S/
FIG 712 al O‘| 1 a} ﬁ Year/Month
TX76CANV 2023-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712 | 2 |14527042301 sl X, 2l et A /M6 2
712 | 3 |14527042400GB | =222 X &, 2| O/ TH 2
712 | 4 [15817401140GB | 2 M (07X36X03) 2
712 | 5 |[15817401130 3 Z 0l E(13X17X02) 9
712 | 6 [14527042500 JetAHEZXE 5
712 | 7 [10017042110 EEEES 1
712 | 8 (10017042120 o= O0lE (210 OctA) 1
712 | 9 [V2193606012 F 22 E(SPL) M6X12 6
712 | 10 [14527042140 AHOIA, IO S N6 1
712 | 11 [14527042150 s, 2l et N6 1
712 | 12 [14527042600 JetA 2E X8 MeL 1
712 | 13 [21447350060 2} A (08X22X02) T=2.3 1
712 | 14 [V3412700080 L2ERABHE M8 1
712 | 15 [14527022200 S TH (2l 01 )ASSY_10kg 10KG 2
712 | 16 [17677030030 HH YTt T=0.08 1
712 | 17 |V2193606020 F 22 E(SPL) M6X20 1
712 | 19 (16997027700 = Z(SET) 1
712 20 16997033400 2H(2H0ITH) & £ 0l S(F) ASSY 1
712 |20-01| 16997034100 ot (258)ASSY 1
712 |20-02 | 16997035100 B 3101 £(300) 1
712 | 22 [14527040060 eI [0 k=IDN D=8 2
712 | 23 [V7082400070 ES o =& (sus) 4
712 | 24 |[14527040050 AEH, E/210 N6 1
712 | 25 [V1112806040 A E Y SLEA M6X40 2
712 | 26 |[14527071370 JdetA 2l 0d/5t 1
712 | 27 [17687011250 ol & 40l Ef (2l O/Bt) 1
712 | 28 [10057018310 ol=dlolH 1
NOTE

- 207 -




=h=!
FIG 713 MNB alH & HH Year/Month

2023-02

TX76CANV

TXTGCANV-K-713

NOTE

- 208 -




==
FIG 713 NE &M & HH Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 1 11447064020SR 2lH, RHRR 1
713 2 | 11447063020SR 2lH,LHRR 1
713 3 | V2193606012 2= E(SPL) M6X12 12
713 4 (V2193606020 2= E(SPL) M6X20 10
713 5 16997013020 2FM(E/NHH) 8
713 6 | V4011600060 ALEOLA M6 8
713 7 | V3012600060 FLAUHEES23 M6 8
713 14 10016462700 =8 M AR X(2F) ASSY 1
713 15 [ 14527063311 B ARAX 1
713 18 | 15896462400 22 M H AP XI(&S)ASSY 1
713 19 |[15896462500 2 2 Ml O A2 XI(GH&Z) ASSY 1
713 | 20 | 15896462500 2 2 M A2 XI(GH&Z) ASSY 1
713 | 21 | 15896462400 22 M AP XI(&S)ASSY 1
713 | 23 | 10917023300 2 &F Xl Al S(REAR)ASSY 2
713 | 24 10917023400 A SE X ASSY 2
713 | 25 | 10017064024 HIANH, 1
713 | 26 | 10017063025 HIANH, f 1
713 | 27 |V3802600060 SdXE0ISZLHE 12
713 | 28 |11447064100SR 2lH, RHFR 1
713 | 29 |V2193606020 2= E(SPL) 3
713 | 30 |10057052000GB Sei3! COMP, RH &I 1
713 | 31 |11447063100SR 2, LHFR 1
713 | 32 |V2193606020 2= E(SPL) 3
713 | 33 |10057051000GB Sei3! COMP, LH &l 1
713 | 35 | 10057051400 2 a2, LH 1
713 | 36 | 10057051550 22 Edi3! ,RH 1
NOTE

- 209 -




==
Year/Month

2023-02

Ol A

FIG 714

TX76CANV

TX76CANV-K-712

NOTE

-210 -



==
FIG 714 D| a_| Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
714 1 14527062110GB Oled AHIOlLLH 1
714 2 | 14527062200 0l 21 ASSY 2
714 3 | 14527062310GB O/t AHI0l,RH 1
714 4 (17407025100 & 0l 2ASSY 1
714 | 5 [14326510210 1 2 24(20) 3
714 6 |[14527023200 2(240IH) & 220l =(X) ASSY 1
714 | 6-01 | 14527023210 2H(2tol ) 1
714 | 6-02 | 19957023220 £4d0l & ASSY 1
NOTE

-211 -




=h=!
FIG 715-1 OlE & | HH Year/Month

2023-02

TX76CANV

KT50K-715

NOTE

-212 -




==
FIG 715-1 Gl B & 01l 0 & Year/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715-1] 1 17827082412 0l 1 24 ASSY 1
715-1] 2 |Vv3802600080 SdXE0ISLHE 4
715-1| 3 | 17827010050 HE ZHE/R 1
715-1| 4 | 17827010060 SHE ZHE/ 1
715-1] 5 |V1922605012 B4 LEAH 4
715-1| 6 |17827010030 9E 2/59 1
715-1| 7 | 17827010040 HE, H=sH 1
715-1| 8 |14527081160 SASHIZ(19.3) 4
715-1] 9 |17827081110 SA 0= /0IHZO 1
715-1| 11 | 17827620030 cdel sA, ollgt 2
715-1| 12 | 14527081160 SASHIZ(19.3) 2
715-1] 13 |17827010010GB D& SdIOIE, 9gE/=H 2
715-1| 14 | 17827081120 SA, Ot2/0lHZO/NO.2 2
715-1| 15 | 17827081130 SA,0lHZN 2
715-1] 16 |17827010020GB ¥ SdIoIE, 2E/N 2
715-1| 17 | V2183606020 L2EFUEEES(SP) 8
715-1| 20 |14527070073 2 dl0l &t AASSY 1
715-1] 21 | V2123606016 F2=E(SP) M6X16 2
715-1| 22 14216210380 A0 2 Et01(200) 1
715-1| 23 | 14527081160 SASHIZ(19.3) 2
715-1| 24 |16998201771 ol =dOlE (& &1) 1
715-1| 29 |17827081220 &85 A NO3 1
715-1| 30 |17827081210 2l A ES A NO4 1
715-1| 31 | 17688200050 2 £(90) 6
715-1| 35 |10058200070 ol &1 & A (OUT/NO1) 2
715-1| 36 |14527081160 SASHIZ(19.3) T=1.2 8
715-1| 39 |14527081260 = - ITl JO] S 2
NOTE

-213 -




e
FIG 715-2 olE & Ol H 2 Year/Month

2023-02

TX76CANV

NOTE

214 -




==
FIG 715-2 Gl Ef & 0l Oof A Year/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715-2| 37 |10038303400 S A ASSY, LIQ 1
715-2| 38 |18028303031 S A ASSY, A 1
715-2| 40 |17818302200 CI AKX S AASSY 1
715-2| 42 |16608303202 & 2 dl JASSY 1
715-2| 43 |10901711100GB Sci3! coMP , S2dlA 1
715-2| 44 |14622100531GB SHEL 1
715-2| 45 |14187049150 HH | =cl 1
715-2| 46 |13377210020 2F M (11X24X3) 1
715-2| 47 |V6001506302 SHOE 1
715-2| 48 |V7051400420 CEEEZE(HEHE) 1
715-2| 49 |14622100541 HAS 1
715-2| 50 |14627300531 SUHEL=F 1
715-2| 51 |14622600100 e X EM10/KI =/4T) 1
715-2| 52 [W2013610120 LEFUHEEES) 1
715-2| 54 |V2183608020 L2EFUEEE S (SP) 1
715-2| 55 |V2143610035 L2EFAEEII=(S) 2
715-2| 56 |V4111600100 HetAM 2
715-2| 57 |V2183608030 L2EFUEEES(SP) 1
715-2| 58 |V2013610130 LEFUHEEES) 2
715-2] 59 |V4111600100 HetAM 2
715-2] 60 |Vv4011600100 ALE LA 2
715-2| 61 |V3043600100 L2EFAHEES2S 2
715-2| 62 |18028200051 LIS, M22(d 2 =) 2
715-2| 63 |18505482141 kM (OH A2 M22 2
715-2| 64 |37481850030 gHE S22 18 2
715-2| 65 |10057081120 SIS A, X0IE 1
715-2| 66 |V3802600080 SdXE0ISZLHE M8 1
715-2| 67 |V3802600060 SdXE0ISLHE M6 1
715-2| 68 |V2143610035 L2EFAEEII=(S) M10X35 1
715-2| 69 |V4111600100 HetAM M10 1
715-2| 70 |17861030790 H 2 S1H 422 1
715-2| 71 | V2173608016 L2EFUAEEEF(S) M8X16 4
715-2| 72 |18021000060 ™ AHOIA 1
715-2| 73 | V2173608060 L2EFUAEEEF(S) M8X50 4
715-2| 74 |35833330010 2 E(REC44A) 1
715-2| 75 | 12428302410 QEARX, HAHASA 1
NOTE

-215 -




FIG 716

TX76CANV

2 HH

==
Year/Month

2023-02

TXTECANV-K-T16

NOTE

-216 -




==
FIG 716 A Ao Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
716 1 17827076100 HH, &/ohad 1
716 2 | 17686040030 2l 8l SET, OO 22l 45
716 3 | 17827077701 A, 8/ 1
716 4 (17827077101 gAY, /5 1
716 5 17827077202 A A, /4 1
716 6 17827077600 HH, &=l 2! 1
716 7 10907073110 olEctold 1
716 8 14527073200 JdEIHHASSY, dlHA 4
716 9 | 37371540030 ANE & 2
716 10 |[17827077302NB HH, 2= didd 1
716 11 (11816010150 & Al 2l B & LEAHM3X8) 4
716 12 (17827070032 HH , FtNME 1
716 13 (17827070041 HAH, Z2ESH/NAHZA 1
716 14 | V1222606016 & XS E I &2 LEAKSP) 4
716 15 (17827076200 HH, &/ead 1
716 16 |36881910580 LED # =S L& 2
716 17 (10911910580 LED #H =S L& 2
716 18 [10016540120 Y, 10220 4
716 19 (17827073300 JZIHHASSY, 0l 01 24(3.2T) 8
716 | 20 |19696602200 RPM CHOI & ASSY 1
716 | 21 | 10096482300 SWITCH PANEL ASSY 1
716 | 23 | 17826482100 3P &f, ot 2 dilbf ASsy 1
716 | 24 |V4111600050 HetAM 4
716 | 25 |Vv4011600050 ALE2LA 4
716 | 26 |V3002600050 FEAHEES13 4
716 | 27 | 11817018500 USB 22! ASSY 1
716 | 28 | 17827070050 JEEd0IE(RH) 1
716 | 29 | 17827070060 JE SO0l E(LH) 1
716 | 30 |V2053605012 dAlEs2AE2E 4
716 | 31 |V2183606012 L2EFUAEEES(SP) 2
716 | 32 |V1122806016 A NESEAIZZ2LEAL 2
716 | 33 |21575070110 =& 0l= E(m6) 2
716 | 34 19027553020 1283 01 £/D10) 1
716 | 50 |19407410050 A, 2 E/M6 6
716 | 51 |V2183606020 L2EFUHEEES(SP) 6
NOTE

-217 -




==

FIG 71 7 Xl % Year/Month

TX76CANV

2023-02

TX76-K-717

NOTE

-218 -




==
FIG 717 X| = Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

717 1 17827072200SR g o 1

717 2 | 17827072300GB FX 6t 1

717 3 | V1922606020 & XS HHIEHE LEAL 22

717 | 4 | 14527072110 ol=dl0le , 2 1

717 5 14527072500 2 H, 0l o1/ ! 2

717 6 |14527072420 =2, 0= 2

717 7 | 17827072420 HH, 0l O 2 &/t 1

717 8 | 11445070110 =& 0l= E(m6) 4

717 9 17827072410 HH, N EE/2 1

717 10 (17827072150 HH, 210 kA 1

717 11 [ 17686040020 2l 8l SET(S &) 4

717 12 | V2183608025 L2EFUHEEES(SP) M8X25 5

NOTE

-219 -




/2
FIG 718 el L& Year/Month

TX76CANV 2023-02

TX76CANV-K-718

NOTE

- 220 -




==
FIG 718 el & YearMonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
718 | 1 [10017075022 ZI 2} 31 B (RH) 1
718 2 | 14527070051 AP XIASSY, 2t 0l IH/& & 1
718 3 | 17686040030 2l 8l SET, OO 22l 12
718 | 4 [10017075011 22k 31 Bi(LH) 1
718 5 18037071150 HE , AIE 1
718 6 10907033100 A M € 3 (2MOTOR)ASSY 1
718 | 6-01 | 19027033120 e 1
718 | 6-02 | 19027033140 S2H@12v) 2
718 7 | V2123606016 F2 = E(SP) 2
718 8 18027071350 =3,s5g3 1
718 9 | V4111600050 HetAM 1
718 10 [Vv5001920020 =g 1
718 11 [ 14256210040 OtLIAS & X (9) 1
718 12 | V2123606016 F2=E(SP) 1
718 13 [ 16606070031 2(9) 4
718 | 14 [16606510210 1 2 24(30) 2
718 16 | 14706300020 gSB(==12E) 1
NOTE

-221 -




8. 8 & PART NO. T8

FIG 801 BHE 2l & OI2E
FIG 802 otL| A

FIG803 XM XE & &&
FIG 804 Al J| &t

FIG 805 8 & & (1)
FIG 806 8 & Z (2)

o
I=

-222 -

223
225
227
229
231
233



==

FIG 801 HiE{2| & O} €&l Year/Month
TX76CANV 2023-02
12
NOTE

-223 -




==
FIG 801 HiE 2l & Ot2 € Yearonth
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

801 | 1 |10901811100GB | S eHa! , tHEI 2l WX 1

801 2 | V2183608020 L2EFUHEEES(SP) 2

801 | 3 |13151112011 o1 & 2l 01 E1(40X70) 1

801 4 (10901811200 =2t & tidel 1F 1

801 5 |Vv4011600080 ALE2LA 1

801 6 |10056503000 ofLIA ASSY |, & Al 1

801 7 | 10056502000 OfLI A ASSY , BHE 2l 1

801 8 |Vv4011600080 ALE2LA 1

801 9 |V3042600080 L2EFAHEES2S 1

801 10 (15186214402 BH & 21 (12V110AH)ASSY 1

801 11 (10916802800 OfLI A ASSY , H Al 1

801 12 (10056802500 OfLIA ASSY , Ol & 1

801 13 [ 10056802400 OfLIA ASSY , (€ E 2l 0 1

NOTE

- 224 -




==

Year/Month

2023-02

FIG 802
TX76CANV

NOTE

-225 -



==
FIG 802 otL| A Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

802 1 10056682200 ofLIA ASSY , ol 1

802 2 | 14441010161 cSHUOOIH=ASE 2 1

802 3 | V2183608016 L2EFUAEEES(SP) M8X16 1

802 4 (10056682300 HARNESS ASSY , ECU 1

802 5 10056682500 HARNESS ASSY , DPF S 1

NOTE

- 226 -




E/2
FIG 803 HNXE g =R Year/Month

2023-02
TX76CANV

- 227 -

NOTE




==
FIG 803 dXSa=dEE vear/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

803 1 10056803100 HARNESS ASSY , HEADL 1

803 2 119696568001 SIS ASSY(R) 1

803 3 | 19696567001 &SI S ASSY(F) 1

803 4 (19406563100 ofl E 8 & ASSY(LED) 2

803 | 4-01 | 15826563100 ofl E 8 & ASSY(LED) 2

803 | 4-02 | 19406563110 AnE olEdT 8

803 5 |V3802600060 SdXE0ISZLHE 8

NOTE

- 228 -




-L

FIG 804 H DB

Il

==

Year/Month

TX76CANV

2023-02

T78-K-804

NOTE

- 229 -




==
FIG 804 );” j| oryl Year/Month
2023-02
TX76CANV
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 10916602100 oA Ol Ef 1
804 2 | V1222604012 & XS 2l &2 LEAKSP) 4
804 3 | 14537072501 B o EHB AR XIASSY 1
804 4 (14527078702 AR XAE I 1
804 5 13156642202 ZHl AKX 1
804 6 |10056454100 M &8 A2 X ASSY 1
NOTE

- 230 -




==

FIG 805

TX76CANV

Year/Month

Pal
021
O

2023-02

4 & 1 hitord + %
X\ % __E'Ecnm::m 6

! <

FERL =58 Yaoia sw
A Z N 65 7

o

NOTE

-231-




==
FIG 805 S| jg. = (1) Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

805 1 10056642100 FUSE CASE ASSY 1

805 2 | V2123606020 S22 = E(SP) M6X20 3

805 3 | 18716642500 AR XI(F Al) SET 1

805 5 (11616212900 5P Edl0l 1

805 5 (11616212900 5P Edl0l 2

805 6 |14326210061 SEUHEM12) M12 2

805 7 15186213200 A& 2Ol E AR X ASSY 1

805 8 | 15666642000 A2 XI(F Al 1

805 9 10056682000 HARNESS ASSY , MAIN 1

805 | 10 |V2123606016 F2=E(SP) 2

805 | 16 | 16586652000 SSESE] 1

805 | 17 |15686682121 StLIA(ZZEA) 2

805 | 18 |20115300010 & dl OI(TWIN) ASSY 1

NOTE

- 232 -




E /3
FIG 806 N A= (2) Year/Month

TX76CANV 2023-02

#
rd
/
/
=4
4
r/-'
2
s
.v//

A AE(CI0LH)

oo

V*%M%ﬂmq
ﬁaaﬁﬂﬂ*x .
Vo SRl E M A 114
p T X| 4 41 A '\\\ 2

98X Al S (L)

U0/ E(R)

NOTE

-233 -




==
FIG 806 HEE (2) Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 1 10056683100 SfLI A ASSY , 2|0 1
806 2 10056683200 HARNESS ASSY , REAR/ 1
806 3 10917024900 ofLI A ASSY(FH Bl) 1
806 4 (13876683300 otLI A ASSY, 3rd Fn 1
806 5 | 13424020060 A0 = E+01(300) 5
806 6 | 13764020030 A0l 2 EtOI(140) 5
806 19 (10916562001 =S 2
806 19 (10916562000 =S 2
806 | 33 |17827072400 OHHILE ASSY 1
806 |33-01|17827072310 OHHI L 1
806 |33-02|V1907004020 & XS EHIEHE LEAL 2
806 | 36 |14527025501 ALlHE ASSY 2
806 | 37 |14527073120 AOEHUHE, A3 M4 8
806 | 38 |10917024500 2 Ll S ASSY 1
806 | 41 |17827082221 Ol 2 EZSHASSY 1
806 | 43 |10547024801 AHUL ASSY , EFEA 1
806 | 46 |13267028202 EclddHE A3 ASSY 1
806 | 47 |V1112605030 S AHEHHI & Z2LEAL M5X30 3
806 | 48 |34522812402 SHE X ASSy 1
806 | 49 |V2183608020 L2EFUHEEES(SP) M8X20 1
806 | 50 |14527062600 S HASSY, Z & E/2t0IH 1
806 | 51 |V2193606020 2= E(SPL) M6X20 1
806 | 54 |16997032000 2 H(2H0/1H) ASSY 1
806 | 55 |V2193606020 2= E(SPL) M6X20 1
806 | 56 |10076300100 CONTROLLER ASSY 1
806 | 57 |V3802600060 SdXE0ISLHE 4
NOTE

- 234 -




9. cte/=& PART NO.T9

FIG901 S & 55

FIG 902 ®I0| E

FIG 903-1 ct&

FIG 903-2 ct&

FIG 904 2| H 2 I Ol E(50KG)
FIG 905 =& Xl O & X

- 235 -

236
238
240
242
244
246



FIG 901

TX76CANV

0K
1
Qo
3l
J

O

==
Year/Month

2023-02

4
I PART $ CATALOGUE |

II (OPERATOR'S MANUAL |I

21

NOTE

- 236 -




==
FIG 901 STE&EEE Year/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1 94009052100 3 SET, & 1
901 2 194009052090 =ct0lo, 62Xl 1
901 3 194009052020 HAATHA, 10 1
901 4 194009052030 HAATH, 12 1
901 5 194009052040 HAATH, 14 1
901 6 |94009052050 HAATHA, 17 1
901 7 194009052060 HAATH, 19 1
901 8 194009052070 EctolH , + 1
901 9 94009052080 Cetold, - 1
901 10 [94009052110 S=MHU 1
901 11 [ 94009052120 ZEEX 1
901 12 (94009053120 SIIAMH , 122X 1
901 13 (94009050020 SUHESHY, =8 1
901 14 (10069050010 FE=E 1
901 15 [ 14215020020 R 2
901 16 [ 17685153140 ELEMENT , SUCTION FILTER TM /2ea 2
901 17 [ 17525252500 = 2
901 18 | 10069050020 MNELEBA 1
901 19 (12147078721 J| SET 1
901 20 | 16187024830 MELABMN=2-E2FEL) 1
901 21 | 10547024811 222 1
901 22 110919400050 2 D10l E=(TX59N,69N,76N 1
NOTE

- 237 -




FIG 902

TX76CANV

?0I1E

==
Year/Month

2023-02

NOTE

- 238 -




==
FIG 902 S}D"-” O| E Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

902 1 17689294001GB 01 £(32) M16X35 8

902 2 | V2513416035 AHEEZEE2E M16 2

902 3 | Vv4011600160 ALEOLA M16X40 5

902 4 V2004616040 FEA=SEES) M16 3

902 5 | V3043600160 L2EFAHEES2SE 2

902 6 |S2169908420 ofl O £1(28) 2

902 7 | V3043600140 L2EFAHEES2SE M14 2

902 8 17979291900 = E COMP , 2 0l &(14X430) 1

902 9 16204100150 A0 1

902 10 |[Vv4011600140 ALE2LA M14 1

902 11 |[V4111600140 HetAM M14 2

902 12 (17689285100 =it 1

902 13 [10014104301GB S 3 (AI0lE) comp 1

NOTE

- 239 -




FIG 903-1

TX76CANV

==
Year/Month

2023-02

F#Eol wed 228

HW3iRs B 207t e o
WM PHE 627t B2E8

H7MAH

SHHE WM FUAZ.

TP 0-000-0

PLISH

OPEN

4o HEo) Rley =4 &

gy

BluAl2.

HaY HEo wed
2HA ®lE Hani

e

- |mea wsr W, HAM 8
ME S5} WERH HE
REilE B8 BEC.

]

TUAD

HOE 24 TUA| 22

MalE
U2 Vs #1018

4

EWIPTO AR
] il

BEs

1 AWM WHH0 el HED Al
LEHE WNE AR fisdy FAEsE
e

L MUWHY B2 W0 3EUH.

1 #PEHE ¥0 Std.

e ]

-

K

RN W HRE
LT
Shytny 2gveg

e 23

(Az =)

SfAE LEM Y T
8 BEusune. =
1liuﬂ:nm3 : n . g
A2l 2xEeR2 Ao HE

e Fue ol
dzy ZHENE B
EAl SHHEER Y8

LU 7ER-M0-0182

W

12 '

RS fH0 Bley

AT o

X DR,

LAy U HEo
=y el EEs

e
i

10

- |&E

USL FR OB Z0~uHH
TE WYL SR BE SHuAl2

N e

=

— 45

I8 O w8 =A
2 B70t B 8
i UE HE A
uch (24 e

M-
— 15

& % B0 Mo Ry
4 figol ey ¥
o HHA| BleA| o
HE A sl

WA

— 18

4

50

NOTE

- 240 -




==
FIG 903_1 a|, Ué Year/Month
TX76CANV 2025-02
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-1| 1 17689100030 ot Z /DDA 1
903-1| 2 |17689100110 el /A /002 1
903-1| 4 |17689100180 ctel 2 /RI01E 1
903-1| 5 |18039040250 gt AWD/Z= M = 1
903-1| 6 |17689100160 cte, ?lg/ss=A 1
903-1| 7 18039010030 cte FHS/ASE 1
903-1| 8 |17689100010 ctel, A/RHE 1
903-1| 9 |T0019110010 A, S H/ESH 1
903-1| 10 |17689100240 cHel , =9/ S| 1
903-1| 11 | 17689100050 ot 2 /e s 1
903-1| 12 | 17689100190 ot 2 /ot E 1
903-1| 13 |18039040070 ctel | PTO(540/1000/750) 1
903-1| 14 |17689100210 ot  BASZE 1
903-1| 15 |17689100150 ctel  Z/etCiooid 1
903-1| 18 |17689100120 ctell ) == o/ 1
903-1| 19 |17729100080 el 2/EE 1
903-1| 20 |17689100231 e, =o/F s 1
903-1| 21 |17689100170 ot =9J/otd 1
903-1| 22 |17689100020 ot & /i 1
903-1| 23 |17689100090 ctel /R0l AE 1
903-1| 25 |17689100070 ctel 2 /288013 1
903-1| 26 |16329040020 ot D E/delA 1
903-1| 27 |10059010010 A I8l 1
903-1| 28 |17689100130 ctd , 2 E/PTO 1
903-1| 29 |17689100140 cte, H /A0l 1
903-1| 34 |17689200050 e FHe/XsUE 1
903-1| 35 |17689100060 ot F/xts I 1
903-1| 36 |17829201120 ctel | 2l A 1
903-1| 37 |17689100220 ot & /AR 1
903-1| 41 |16998201222 L, 2 D=2t &t 1
903-1| 42 |10059020010 Ot=, 776 2
903-1| 45 |17689100100 ctel, /R0 AEHE 1
903-1| 46 |1005902420 ol &l e 1
903-1| 49 |17829100150 ctel, etCIOoNO0IE 1
903-1| 50 |14101201100 ot EMREHE 1
903-1| 51 |14549043100 e (HEUHXN 2 ) 1
903-1| 52 |10099010010 el /TYMLFI 70 2
NOTE

- 241 -




FIG 903-2

TX76CANV

==
Year/Month

2023-02

PTofg LoB Al Sl BU B0l
UG,
1 PTOMO| B B mE BE im0

817 BRIAIE,

1 PTOR AHERIN! WEGE OE BUN
FHA2. € PO gHEHsE Jo W

HE] a2

NN

HEY ol
¥ BNe TuE
Biuc. e

A5l HE May
flo] Aoy =@
g e ~ER
ﬂlﬂﬂ AlRg BU

e

A3 a

)

{7 50 maey mam uam wwe men
SHEE e HEA BEEH0IE $Y
o

N2
L EHIIAWE WE YaWd THAWE B
of Sz AT N0

®22

A3 =

j\;\‘

[ #=. a8e o usu 8, =
-8 =¥ BEME WS BE
H0|3 HEE U SN

~ i
HEY FR0l Ueu By
= Al BISAl HEE B

S0 BRI

TR

D2/

& HEol U=y
ABDY AWE W2
ABHME FHK O
Halz.

ATEA-A10-008-0

L )
25
P ES=E]
(=)
27
o x o
o—{x
N N [
o=®
TN
o=
o={e
7% / S i
T o

¢—&

e

35

NOTE

- 242 -




==
FIG 903_2 a|, Ué Year/Month
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903-2| 1 17689100030 ot Z /DDA 1
903-2| 2 |17689100110 el /A /002 1
903-2| 4 |17689100180 ctel 2 /RI01E 1
903-2| 5 |18039040250 gt AWD/Z= M = 1
903-2| 6 |17689100160 S I =V F=PN 1
903-2| 7 18039010030 cte FHS/ASE 1
903-2| 8 |17689100010 ctel, A/RHE 1
903-2| 9 |T0019110010 A, S H/ESH 1
903-2| 10 |17689100240 cHel , =9/ S| 1
903-2| 11 |17689100050 ot 2 /e s 1
903-2| 12 |17689100190 ot 2 /ot E 1
903-2| 13 |18039040070 ctel | PTO(540/1000/750) 1
903-2| 14 |17689100210 ot  BASZE 1
903-2| 15 |17689100150 ctel  Z/etCiooid 1
903-2| 18 |17689100120 cHel, =2/ 1
903-2| 19 |17729100080 el 2/EE 1
903-2| 20 |17689100231 e, =o/F s 1
903-2| 21 |17689100170 ot =9J/otd 1
903-2| 22 |17689100020 ot & /i 1
903-2| 23 |17689100090 ctel /R0l AE 1
903-2| 25 |17689100070 ctel 2 /288013 1
903-2| 26 |16329040020 ot D E/delA 1
903-2| 27 |10059010010 A I8l 1
903-2| 28 |17689100130 ctd , 2 E/PTO 1
903-2| 29 |17689100140 cte, H /A0l 1
903-2| 34 |17689200050 e FHe/XsUE 1
903-2| 35 |17689100060 ot F/xts I 1
903-2| 36 |17829201120 ctel | 2l A 1
903-2| 37 |17689100220 ot & /AR 1
903-2| 41 |16998201222 L, 2 D=2t &t 1
903-2| 42 |10059020010 Ot=, 776 2
903-2| 45 |17689100100 ctel, /R0 AEHE 1
903-2| 46 |1005902420 ol &l e 1
903-2| 49 |17829100150 ctel, etCIOoNO0IE 1
903-2| 50 |14101201100 ot EMREHE 1
903-2| 51 |14549043100 e (HEUHXN 2 ) 1
903-2| 52 |10099010010 el /TYMLFI 70 2
NOTE

- 243 -




==
Year/Month

FIG 904 2l & 0] E(50KG)
TX76CANV 2023-02
43
2 1
NOTE

- 244 -




==
FIG 904 cl 01 2 SI0l E(50KG) Year/Month
2023-02

TX76CANV

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

904 1 17689220011SR T720ST 2l O & 9l 0l £(50KG) | 50kg 2

904 1 17689220011MS T720ST 2l O & Sl 0l £(50KG) | 50kg 2

904 2 17689220030 =ZEA B=24 6

904 3 | Vv4011600160 ALEOLA M16 12

904 4 [V3043600160 L2EFAHEES2S M16 6

904 5 | V2013616035 LEFUHEEES) M16X35 6

904 6 |Vv4111600160 HetAM M16 6

NOTE

- 245 -



FIG 905

TX76CANV

=& MO X

==
Year/Month

2023-02

NOTE

- 246 -




==
FIG 905 =8 Mo X Yearonth
TX76CANV 202302
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
905 2 19015200203 F=EHHN EE 1
905 4 [14685200500 7S A& el H/UP/730)COMP 1
905 5 19015200130 al gl = A (950)ASSY 1
905 6 |19015200120 = & S A(520)ASSY 1
905 8 |19055200081GB oM H H 1
905 9 14687092202 OfLI A ASSY,==4 Xl Oi/5t 1
905 | 23 |19015202301 =H4d A B3 cCOMP 1
905 | 24 |V2123606030 S22 = E(SP) M6X30 2
905 | 25 |34525332201 =8 Ml M ASSY 1
905 | 28 |19015202801 AEEH M ASSY 1
905 | 29 |V2123606012 F2=E(SP) M6X12 4
905 | 30 |V2173608070 L2EFUAEEEF(S) M8X70 3
905 | 31 |V4111600050 HetM 1
905 | 32 |V5001912010 =g 1
905 | 38 |14687071121GB Sd0IEAESHA 1
905 | 39 |V1222604020 & KHS 2l &2 LEAKSP) 2

NOTE

- 247 -




